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1 General Information

1.1 Product Description for Equipment under Test (EUT)

Radicom Research, Inc.

Applicant
671 E.Brokaw Road,San Jose,CA 95112,United States

Brand(Trade) Name Radicom

Product (Equipment) / PMN WiFiHU52 Module

Main Model Name WiFiHUS52

WiFiHUS52, WiFiHUS52M-a, WiFiHU52-NE1-a, WiFiHUS52S-a,
WiFiHUS52M-c, WiFiHUS52-NE1-c, WiFiHU52S-c

HVIN

FCC:

WiFiHU52M-a, WiFiHU52M-c, WiFiHU52-HM-a,
WiFiHU52-HM-c, WiFiHU52-NE1-a, WiFiHU52-NE1-c,
WiFiHUS52S-a, WiFiHU52S-c, WiFiHU52-NE2-a,

Series Model Name WiFiHUS52-NE2-c, WiFiHUS52D-a, WiFiHUS52D-c,
WiFiHUS52E, WiFiHUS2E-T

IC:

WiFiHU52M-a, WiFiHU52-NE1-a, WiFiHU52S-a,
WiFiHU52M-c, WiFiHU52-NE1-c, WiFiHU52S-c

The major electrical and mechanical constructions of series models
are identical to the basic model, the difference lies in the use of
different antenna types.

Chip Antenna :

WiFiHUS2, WiFiHU52M-a, WiFiHUS52-HM-a, WiFiHU52-NE1 -a,
WiFiHUS52S-a, WiFiHU52-NE2-a, WiFiHU52D-a, WiFiHUS2E,
WiFiHUS2E-T

IPEX Connector :

WiFiHU52M-c, WiFiHU52-HM-c, WiFiHU52-NEl-c,
WiFiHU52S-c, WiFiHU52-NE2-c, WiFiHU52D-c

Model Discrepancy

IEEE 802.11b/g / IEEE 802.11n HT20 Mode: 2412 ~ 2462 MHz

Frequency Range
IEEE 802.11n HT40 Mode: 2422 ~ 2452 MHz

IEEE 802.11b Mode: 23.04 dBm
Maximum Conducted Peak IEEE 802.11g Mode: 24.15 dBm
Output Power IEEE 802.11n HT20 Mode: 22.49 dBm
IEEE 802.11n HT40 Mode: 22.51 dBm

IEEE 802.11b Mode: DSSS

IEEE 802.11g Mode: OFDM

IEEE 802.11n HT20 Mode: OFDM
IEEE 802.11n HT40 Mode: OFDM

Modulation Technique

Power Operation

(Voltage Range) 5Vdc from USB
Received Date 2024/04/08
Date of Test 2024/04/09 ~ 2024/05/15

*All measurement and test data in this report was gathered from production sample serial number:

RXZ240408022-1 , RXZ240408022-2 (Assigned by BACL, New Taipei Laboratory).
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1.2 Objective
This report is prepared on behalf of Radicom Research, Inc. in accordance with Part 2, Subpart J, Part

15, Subparts A and C of the Federal Communication Commission’s rules and RSS-247, Issue 3, August
2023, RSS-Gen, Issue 5, February 2021 Amendment 2 of the Innovation, Science and Economic

Development Canada.

1.3 Test Methodology
All measurements contained in this report were conducted with ANSI C63.10-2013, American National

Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices and KDB 558074 D01
15.247 Meas Guidance v05r02. And RSS-247, Issue 3, August 2023, RSS-Gen, Issue 5, February 2021

Amendment 2 of the Innovation, Science and Economic Development Canada.

1.4 Statement
Decision Rule: No, (The test results do not include MU judgment)

It may not be duplicated or used in part without prior written consent from Bay Area Compliance
Laboratories Corp. (New Taipei Laboratory).

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

The determination of the test results does not require consideration of the uncertainty of the
measurement, unless the assessment is required by customer agreement, regulation or standard
document specification.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is not responsible for the
authenticity of the information provided by the applicant that affects the test results.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.5 Measurement Uncertainty

Parameter Uncertainty
AC Mains +/-3.02 dB
RF output power, conducted +/-0.57 dB
Power Spectral Density, conducted +/- 0.60 dB
Occupied Bandwidth +/- 0.09 %
Unwanted Emissions, conducted +/-1.09 dB
9 kHz~30 MHz +/-3.20 dB
Emissions, radiated 30 MHz~-1 GHz +-3.30dB
1 GHz~18 GHz +/-5.14 dB
18 GHz~40 GHz +/-4.75 dB
Temperature +/- 0.76 °C
Humidity +/-0.41 %

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the coverage
factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations, Decision Rule in this
report did not consider the uncertainty.

1.6 Environmental Conditions

Relative ATM
Temperature
Test Site Test Date Humidity | Pressure | Test Engineer
(T)
() (hPa)
AC Line Conducted .
Emissions 2024/5/15 22.9 65 1010 Jing
Radiation Spurious | )44 5 2024/5/00 | 2322422 57~68 1010 Aaron
Emissions
Duty Cycle 2024/4/9 23.1 55 1010 Jing
Conducted Spurious 2024/4/29 25.4 59 1010 Jing
Emissions
Emission Bandwidth 2024/4/29 254 59 1010 Jing
Maximum Output 2024/4/29 254 59 1010 Jing
Power
100 kHz Bandwidth of 2024/4/29 254 59 1010 Jim
Frequency Band Edge
Power Spectral Density 2024/4/29 25.4 59 1010 Jing

1.7 Test Facility
The Test site used by Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) to collect test

data is located on
X170, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 221, Taiwan, R.O.C.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is accredited to ISO 17025 by Taiwan
Accreditation Foundation (TAF code: 3732) and the FCC designation No.TW3732 under the Mutual
Recognition Agreement (MRA) in FCC Test.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to

Canadian radio equipment requirements, the CAB identifier: TW3732.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2 System Test Configuration

2.1 Description of Test Configuration
For WIFI 2.4GHz mode, there are totally 11 channels.

Channel Fr((;\(/][lllfzn)cy Channel Fr((;\(/][lllfzn)cy
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437 / /

For 802.11 b/g/n HT20 Modes were tested with channel 1, 6 and 11.
For 802.11n HT40 Mode were tested with channel 3, 6 and 9.

2.2 Equipment Modifications

No modification was made to the EUT.

2.3 EUT Exercise Software
The test software was used “MPTool v3.08”

The system was configured for testing in engineering mode, which was provided by Applicant.

Engineering Mode Power Level Setting
Test Frequency Low Middle High
802.11b Mode 53 53 53
802.11g Mode 51 53 53
Mode
802.11n HT20 Mode 48 48 48
802.11n HT40 Mode 48 48 48

The worst case data rates are as follows:
802.11b: 1Mbps

802.11g: 6Mbps

802.11n HT20: MCS0

802.11n HT40: MCS0

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2.4 Support Equipment List and Details

Description Manufacturer Model Number
NB DELL E6410
Fixture RADICOM RESEARCH INC A9 REV. Al

2.5 External Cable List and Details

Description Manufacturer Cable length

USB Cable BACL 1.2m

2.6 Test Mode

Pre-scan

AC Line Conducted Emissions and Radiated Spurious Emissions
Mode 1: WiFiHU52M-c + Dipole antenna.

Mode 2: WiFiHUS52 + Chip antenna.

Worst case is the Mode 1

Mode 1: WiFiHU52M-c + Dipole antenna for all test item.
Mode 2: WiFiHUS2 + Chip antenna, spot check power, test Radiated Spurious Emissions and AC Line

Conducted Emissions

2.7 Block Diagram of Test Setup

See test photographs attached in setup photos for the actual connections between EUT and support
equipment.

Radiation:
Below 1GHz
AC Source
A
[
Adapter
NB 1.0 Meter
fixture
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 9 of 89




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7240408022RF01

Above 1GHz:
AC Source
A
——
Adapter
EuT] 1.0 Meter
NB f
ixture
Non-Conductive Table 150cm above Ground Plane v
- 1.5 Meter >
Conduction:
LISN |—{ ACMain
[ A
f — NB |—{ Adapter
ixture
1.0 Meter
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >
Conducted:

Spectrum Analyzer Adapter

/Power Sensor

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2.8 Duty Cycle

The duty cycle as below:
Radio Ton Ton + Toff Duty Cycle 1/T VBW Setting
Mode (ms) (ms) (%) (kHz) (kHz)
802.11b 100 100 100 / 0.01
802.11g 100 100 100 / 0.01
802.11n20 100 100 100 / 0.01
802.11n40 100 100 100 / 0.01
Please refer to the following plots.
B Mode
o At 0 @ SWT . g00me . vew 10 e
@ 1Pk Clrwr
20 dermn
10 dBm
O dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dém
CF 2.412 GHz 1001 pts _ 10.0 ms/
J1 ) T e

Date: 9

"R. 2024

11:59:3%
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G Mode

Spectrum | |ué‘l

Ref Level 30.00 dém  Offset 10.50 dB & RBW 10 MHz
j& Att 30dB @ SWT 100 ms VBW 10 MHz
@ 1Pk Clrw

10 dBm:

0 dem

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dém

CF 2.412 GHz 1001 pts

( 1 ] )

Date: S.APRE.E2024 12:18:23

10.0 ms/

N20 Mode
Spectrum | [@

Ref Level 30.00 dém  Offset 10.50 dB & RBW 10 MHz
j& Att 30dB @ SWT 100 ms VBW 10 MHz
@ 1Pk Clrw

PR W TR ¥

10 dBm:

0 dem

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dém

CF 2.412 GHz 1001 pts 10.0 ms/
" ]
_ i J T e :

Date: S.APRE.E2024 12:19:43
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N40 Mode
Spectrum | [@

Ref Level 30.00 dém  Offset 10.50 dB « RBW 10 MHz
j& Att 30dB & SWT 100 ms VBW 10 MHz
@ 1Pk Clrw

20 dBm

s ppire

! s oy e gt s oy et B o g e vl
10 dBm

0 dem

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBrm

-60 dém

CF 2.422 GHz

1001 pts

] G e

10.0 ms/

Il
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3 Summary of Test Results

Rules Description of Test Results
FCC §15.247(1), §1.1307(b)(3)(1) RF Exposure Compliance
Exemption From Routine Evaluation Limits — .
RSS-102 §2.5.2 ) Compliance
RF Exposure Evaluation
FCC §15.203 Antenna Requirement Compliance
RSS-Gen §6.8
FCC §15.207() AC Line Conducted Emissions Compliance
RSS-Gen §8.8
FCC §15.205, §15.209, §15.247(d)
RSS-24795.5 Spurious Emissions Compliance
RSS-Gen §8.9
RSS-Gen §8.10
FCC §15.247(a)(2)
RSS-247 §5.2 a) Emission Bandwidth Compliance
RSS-Gen §6.7
FCC §15.247(b)3) Maximum Peak Output Power Compliance
RSS-247 §5.4 d)
FCC §15.247(d) 100 kHz Bandwidth of Frequency Band Edge Compliance
RSS-247 §5.5
FCC §315.247(c) Power Spectral Density Compliance
RSS-247 §5.2 b)

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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4 Test Equipment List and Details

Serial Calibration | Calibration
D ipti Manufact Model
escription anufacturer ode Number Date Due Date
AC Line Conduction Room (CON-A)

LISN Rohde & Schwarz ENV216 101612 2024/2/16 2025/2/14
EMI Test Rohde & Schwarz ESW8 100947 2023/5/22 2024/5/21
Receiver

Pulse Limiter Rohde & Schwarz ESH3Z72 TXZEM104 2023/5/18 2024/5/16
RF Cable EMEC EM-CB5D 1 2023/6/6 2024/6/4
Software AUDIX E3 V9.150826k N.C.R N.C.R

Radiation 3M Room (966-A)
Active Loop ETS-Lindgren 6502 35796 2024/327 | 2025/3126
Antenna
Bilog Antenna SUNOL
with 6 dB SCIENCES & | 1B6/UNAT6+ | AP0 | o004 | 20257117
Attenuator MINI-CIRCUITS -
Double Ridged
Guide Horn A.H. system SAS-571 1020 2023/5/18 2024/5/16
Antenna
Horn Antenna ETS-Lindgren 3116 62638 2023/8/25 2024/8/23
Preamplifier Sonoma 310N 130602 2023/6/16 2024/6/14
Preamplifier Channel ERA-100M-18G- EC2300051 2024/3/29 2025/3/28
01D1748
Microware EM Electronics EM18G40G 60656 2024/1/8 2025/1/6
Preamplifier Corporation
Spectrum Rohde & Schwarz FSV40 101939 2024/3/27 | 2025/3/26
Analyzer
EMI Test Rohde &
Receiver Schwarz(R&S) ESR3 102099 2023/6/16 2024/6/14
. UFB197C-1-
Microflex Cable UTIFLEX 2362-70U-70U 225757-001 2024/1/23 2025/1/21
. UFB311A-Q-
Coaxial Cable UTIFLEX 1440-300300 220490-006 2024/1/23 2025/1/21
Coaxial Cable COMMATE PEWC 8Dr 2023/12/23 2024/12/21
EMC105-SM-

Cable EMC SM-10000 201003 2024/1/23 2025/1/21

Coaxial Cable JUNFLON J12J1(§_2548_00_ AU%_EZ_IS_ 2023/12/23 2024/12/21

. K1K50-UP0264-
Coaxial Cable ROSNOL K1K50-450CM 160309-1 2024/1/23 2025/1/21
. K1K50-UP0264-
Microflex Cable ROSNOL K1K50-80CM 160309-2 2024/1/23 2025/1/21
Band-stop filter Woken STI15-9831 STI15-9831-1 | 2023/10/20 2024/10/19
High-pass filter XINGBOKEJI XBLBQ-GTAS54 200108-3-2 2023/10/20 2024/10/19
Software AUDIX E3 18621a N.C.R N.C.R
Conducted Room
Spectrum Rohde &
Analyzer Schwarz(R&S) FSV40 101204 2023/5/30 2024/5/28

Cable UTIFLEX UFA210A 9435 2023/10/2 2024/10/1

Power Sensor Boonton RTP5006 11037 2023/5/23 2024/5/21

Attenuator MCL BW-S10W5+ 1419 2024/2/23 2025/2/21

*Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were traceable to the
SI System of Units via the R.O.C. Center for Measurement Standards of the Electronics Testing Center, Taiwan (ETC) or to another
internationally recognized National Metrology Institute (NMI), and were compliant with the current Taiwan Accreditation Foundation

(TAF) requirements.
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5 FCC §15.247(i), §1.1307(b)(3)(i) - RF Exposure

5.1 Applicable Standard
According to subpart 15.247(i) and subpart §1.1310, systems operating under the provisions of this section shall

be operated in a manner that ensures that the public is not exposed to radio frequency energy level in excess of the
Commission’s guidelines.
For single RF sources (i.e., any single fixed RF source, mobile device, or portable device, as defined in paragraph

(b)(2) of this section): A single RF source is exempt if:

(A) The available maximum time-averaged power is no more than 1 mW, regardless of separation distance. This
exemption may not be used in conjunction with other exemption criteria other than those in paragraph
(b)(3)(ii)(A) of this section. Medical implant devices may only use this exemption and that in paragraph
(D)B)(D)(A);

(B) Or the available maximum time-averaged power or effective radiated power (ERP), whichever is greater, is
less than or equal to the threshold Pth (mW) described in the following formula. This method shall only be used at
separation distances (cm) from 0.5 centimeters to 40 centimeters and at frequencies from 0.3 GHz to 6 GHz

(inclusive). Pth is given by:

ERPyg o (d/20cm)* d < Z0cm
FPen (mW) =

ERP20 cm 20cm <d < 40cm

Where

—_— | and fis in GHz;
i ERPyg o ﬁ)

2040f 03GHz= f < 15GHz
ERP3g o (MW) = [
3060 1.5GHz = f = 6 GHz

(C) Or using Table 1 and the minimum separation distance (R in meters) from the body of a nearby person for the
frequency (f in MHz) at which the source operates, the ERP (watts) is no more than the calculated value
prescribed for that frequency. For the exemption in Table 1 to apply, R must be at least A/2w, where A is the free-
space operating wavelength in meters. If the ERP of a single RF source is not easily obtained, then the available
maximum time-averaged power may be used in lieu of ERP if the physical dimensions of the radiating
structure(s) do not exceed the electrical length of A/4 or if the antenna gain is less than that of a half-wave dipole

(1.64 linear value).

Table 1 1o § 1.1307(b)(3)(i)(C) - Single RF Sources Subject to Routine
Environmental Evaluation

RF Source

frequency Thr?::::':}ERP
(MHz)
0.3-1.34 1,920 R?
1.34-30 3,450 R¥/F2,
30-300 3.83R2
300-1,500 0.0128 R,
1,500-100,000 19,2R?
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5.2 RF Exposure Evaluation Result

Project info

Band Freq Tune-up Power Ant Gain Distances Tune-up Power ERP ERP
(MHz) (dBm) (dBi) (mm) (mW) (dBm) (mW)
WiFi 2.4GHz 2412 24.5 2.71 200 281.84 25.06 320.63

§ 1.1307(b)(3)(1)(A) method is not applicable.
§ 1.1307(b)(3)(1)(C)

Sard Freq A2 Distances ERP Limit Result
(MHz) (mm)} applies (mW) Option C
WiFi 2.4GHz 2412 19.8 apply 768.00 exempt

The minimum separation distance (R in meters) from the body of a nearby person for the frequency (f in MHz)

at which the source operates

ERP (watts) is no more than the calculated value prescribed for that frequency
R must be at least A /2%

A is the free-space operating wavelength in meters

Note: The Tune-up output power was declared by the Applicant.
Wi-Fi 2.4G and Wi-Fi 5G can’t transmit simultaneously.

Result: The device compliant the MPE-Based Exemption at 20cm distances.
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6 RSS-102 §2.5.2 - EXEMPTION FROM ROUTINE EVALUATION
LIMITS — RF EXPOSURE EVALUATION

6.1 Applicable Standard
According to RSS-102 2.5.2
RF exposure evaluation is required if the separation distance between the user and/or bystander and the device’s

radiating element is greater than 20 cm, except when the device operates as follows:

e below 20 MHZzM0nk6 and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less
than 1 W (adjusted for tune-up tolerance);

e at or above 20 MHz and below 48 MHz and the source-based, time-averaged maximum e.i.r.p. of the device is
equal to or less than 4.49/f%5 W (adjusted for tune-up tolerance), where f is in MHz;

e at or above 48 MHz and below 300 MHz and the source-based, time-averaged maximum e.i.r.p. of the device is
equal to or less than 0.6 W (adjusted for tune-up tolerance);

e at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is
equal to or less than 1.31 x 102 f06834 W (adjusted for tune-up tolerance), where f is in MHz;

e at or above 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less than 5
W (adjusted for tune-up tolerance).

In these cases, the information contained in the RF exposure technical brief may be limited to information that

demonstrates how the e.i.r.p. was derived.

6.2 RF Exposure Evaluation Result
Tune-up power = 24.5 dBm

EIRP Tune-up power =27.21 dBm =0.53 W

Exemption from Routine Evaluation Limit is:

1.31 x 1072 f00834 =1 31 x 102241206834 =268 W > 0.53 W

Note: The Tune-up output power was declared by the Applicant.
Wi-Fi 2.4G and Wi-Fi 5G can’t transmit simultaneously.

Result: The device meets the exemption requirement.
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7 FCC §15.203 & RSS-GEN §6.8— Antenna Requirements

7.1 Applicable Standard
According to § 15.203,
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique coupling
to the intentional radiator shall be considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be replaced by the user, but the user of a standard

antenna jack or electrical connector is prohibited.

According to RSS-Gen 6.8:

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum permissible
antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate the compliance
of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.) specified in the
applicable RSS, when the transmitter is equipped with any antenna type, selected from this list

For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level. However,
the transmitter shall comply with the applicable requirements under all operational conditions and when in
combination with any type of antenna from the list provided in the test report (and in the notice to be included in
the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the device’s
antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements with each
antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the following notice in
a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science and
Economic Development Canada to operate with the antenna types listed below, with the maximum permissible gain
indicated. Antenna types not included in this list that have a gain greater than the maximum gain indicated for any
type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be
used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required impedance

for each antenna type

7.2 Antenna Information

Manufacturer Type Model Antenna Gain Impedance
onewave Chip Antenna WAN3216F245W36 2.71 dBi 50Q
Brito Dipole Antenna WLAN ANTENNA 2.6 dBi 50Q

The antenna uses non-standard connectors and meets the requirements of this section. Please refer to EUT photos.

With Chip Antenna models EUT > provides two channels of signal transmission, one for WiFi 2.4GHz and one for WiFi
5GHz.
Result: Compliance
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8 FCC §15.207(a) & RSS-GEN §8.8— AC Line Conducted Emissions

8.1 Applicable Standard
According to §15.207

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 pH/50 ohms line
impedance stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal. The

lower limit applies at the boundary between the frequencies ranges.

According to RSS-GEN §8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to the public
utility AC power network, the radio frequency voltage that is conducted back onto the AC power line on any
frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the limits in table 4, as measured
using a 50 uH / 50 Q line impedance stabilization network. This requirement applies for the radio frequency
voltage measured between each power line and the ground terminal of each AC power-line mains cable of the
EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement for
compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable of a
representative support device, while it provides power to the EUT. The lower limit applies at the boundary

between the frequency ranges. The device used to power the EUT shall be representative of typical applications.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56 Note! 56 to 46 Note!
0.5-5 56 46
5-30 60 50

Note 1: Decreases with the logarithm of the frequency.
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8.2 EUT Setup

_~ Vertical Reference

Ground Plane I,TestReceiver

a s
1 40cm | [
[ a e oo
[
S80cm
LISN 1
1.4 = 1l
L > N
‘ Bonded to Horizontal k Horizontal Reference
Ground Plane Ground Plane

Note: 1. Support units were connected to second LIS,
2. Both of LISNs {AMN) 80 cm from EUT and at the least 830 cm

from other units and other metal planes support units.

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification used was
with the FCC Part 15.207 and RSS-GEN limits.

8.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations

Frequency Range IF B/W

150kHz — 30MHz 9kHz

8.4 Test Procedure

During the conducted emission test, the adapter was connected to the outlet of the LISN.
Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.

8.5 Corrected Factor & Over Limit Calculation
The factor is calculated by adding LISN/ISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter

Attenuation. The basic equation is as follows:

Factor = LISN VDF + Cable Loss + Transient Limiter Attenuation
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The “Over Limit” column of the following data tables indicates the degree of compliance with the applicable

limit. For example, an over limit of -7 dB means the emission is 7 dB below the limit. The equation for Over

Limit calculation is as follows:

Over Limit = Result — Limit Line

8.6 Test Results
Test Mode: Transmitting

Main: AC120V, 60 Hz

Model: Worst case is 802.11b mode low channel

Line
2024-05-15 09:59:27
et
o
9
|
Ll
i [ )
i 4 &
| LT [ A u}i,l.
SRR il Wit b
Nl Y preTy
i I| | |
¢ (83 1> L ' i L L
Freguenc 71
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuY Factor(dB) dBuV dBuV (dB)
1 0.155 15.94 1944 30.35 63.74 -30.36 Qr Line
2 0.155 15.65 1944 32.09 53.74 -20.65 Average Line
3 0229 2022 1945 39.67 6248 -22.51 QP Line
4 0.229 18.51 1945 3.9 5248 1452 Average Line
5 0.604 11.28 19.62 30.88 56.00 2512 Qr Line
6 0.604 767 19.62 27.29 46.00 -18.71 Average Line
7 3364 13.06 20.08 33.12 56.00 -22.88 Qr Line
5 3564 1165 20.06 31.71 46.00 -14.29 Average Line
9 9.502 11.23 20.08 31.30 60.00 -25.64 Qr Line
10 9.509 10.55 20.08 30.66 50.00 -19.54 Average Line
11 17.565 16.53 2033 36.86 60.00 -23.14 Qr Line
12 17.565 le.16 2033 36.49 50.00 -13.51 Average Line

Note:
Result = Reading + Factor
Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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Neutral

2024-03-13 10:03:01

el B

No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor{dB) dBuV dBuV (dB)
1 0222 19.01 19.46 3847 62.74 -24.27 QP Neutral
2 0.222 18.54 19.46 38.00 5274 -l4.74 Average Neutral
3 0980 53 19.52 2513 56.00 -30.87 QP Neutral
4 0980 443 19.52 2425 46.00 -21.75 Average Neutral
5 3.985 13.29 20.08 33.37 36.00 -22.63 QP Neutral
6 3.985 11.26 20.08 31.34 46.00 -14 .66 Average Neutral
7 5.505 11.25 2011 31.36 60.00 -25.64 QP Neutral
8 5505 10.65 2011 30.76 50.00 -19.24 Average Neutral
2 11.021 13.84 2014 3398 60.00 -26.02 QP Neutral
10 11.021 12.70 20.14 32.84 30.00 -17.16 Average Neutral
11 17475 13.24 20.38 33.62 60.00 -26.38 QP Neutral
12 17.475 13.74 20.38 3412 50.00 -15.58 Average Neutral

Note:
Result = Reading + Factor

Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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Mode2: Worst case is 802.11g mode low channel

Line
2024-05-15 09:32:14

Lovel (gBa)
o
#
al
“ KT i

are . | h

M ufi b b | L Y i

o li..l|,|' .-.'I""-l. A 4 g 1 e

il v I E-,U_l!"n R CAL "
| ! I || i | "
o | '
0
T [ 1 2 § 1t » ]

Freqmeecy )
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor(dB) dBuV dBuV (dB)

1 0.246 17.34 19.46 36.80 61.91 -25.11 Qr Line
2 0.246 17.17 19.46 36.63 51.91 -15.28 Average Line
3 0.402 13.71 19.53 33.24 57.81 -2457 QF Line
4 0.402 11.02 19.53 30.55 47.81 -17.26 Average Line
5 0.979 6.80 19.81 26.61 56.00 -29.3¢9 Qr Line
6 0.979 5.56 19.81 25.37 46.00 -20.63 Average Line
7 3.700 18.14 20.07 3821 56.00 -17.79 QF Line
8 3.700 16.16 20.07 36.23 46.00 977 Average Line
9 10.288 14.01 20.00 3410 60.00 -25.90 QP Line
10 10288 13.47 20.09 33.56 50.00 -16.44 Average Line
11 16.928 15.57 20.30 35.87 60.00 -24.13 QF Line
12 16.928 14.04 20.30 3434 30.00 -15.66 Average Line

Note:

Result = Reading + Factor

Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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Neutral
2024-05-13 10:10:29
e i)
0
[}
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o 1
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il
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No. Frequency Reading Correct Result Limit Ower limit Remark Phase
(MHz) dBuV Factor{dB) dBuV dBuV (dB)
1 0.237 19.93 19.47 39.40 62.22 -22.82 QP Neutral
2 0.237 18.99 1947 38.46 52:22 -13.76 Average MNeutral
3 0.592 8.90 19.63 28.53 56.00 =27 47 QF MNeutral
4 0.592 5.52 19.63 2515 46.00 -20.85 Average MNeutral
5 0.835 5.50 19.75 2534 56.00 -30.66 QP MNeutral
6 0.835 3.28 19.75 23.03 46.00 -22.97 Average Neutral
¥ 3401 10.34 20.07 3041 56.00 -25.59 QF Neutral
8 3401 10.19 20.07 30.26 46.00 -15.74 Average Neutral
9 10.233 11.84 2011 31.95 60.00 -28.05 QF MNeutral
10 10.233 12.06 2011 3217 50.00 -17.83 Average MNeutral
11 17.661 13.64 20.39 34.03 60.00 2597 QP MNeutral
12 17.661 12.50 20.39 32.89 50.00 -17.11 Average Neutral

Note:

Result = Reading + Factor

Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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9 FCC §15.209, §15.205, §15.247(d) & RSS-GEN §8.9, §8.10 —
Spurious Emissions

9.1 Applicable Standard

As per FCC §15.35(d): Unless otherwise specified, on any frequency or frequencies above 1000 MHz, the
radiated emission limits are based on the use of measurement instrumentation employing an average detector
function. Unless otherwise specified, measurements above 1000 MHz shall be performed using a minimum

resolution bandwidth of 1MHz.

As per RSS-Gen 8.10,

Restricted frequency bands, identified in table 7, are designated primarily for safety-of-life services (distress
calling and certain aeronautical activities), certain satellite downlinks, radio astronomy and some government
uses. Except where otherwise indicated, the following conditions related to the restricted frequency bands apply:
(a)The transmit frequency, including fundamental components of modulation, of licence-exempt radio apparatus
shall not fall within the restricted frequency bands listed in table 7 except for apparatus compliant with RSS-287,
Emergency Position Indicating Radio Beacons (EPIRB), Emergency Locator Transmitters (ELT), Personal
Locator Beacons (PLB), and Maritime Survivor Locator Devices (MSLD).

(b)Unwanted emissions that fall into restricted frequency bands listed in table 7 shall comply with the limits
specified in table 5 and table 6.

(c)Unwanted emissions that do not fall within the restricted frequency bands listed in table 7 shall comply either

with the limits specified in the applicable RSS or with those specified in table 5 and table 6.

As Per FCC §15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in

any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 -0.110 16.42 —16.423 608 — 614 4.5-5.15
0.495 - 0.505 16.69475 — 16.69525 960 — 1240 5.35-5.46
2.1735-2.1905 16.80425 — 16.80475 1300 — 1427 725-17.75
4.125-4.128 25.5-25.67 1435 -1626.5 8.025-8.5
417725 -4.17775 37.5-38.25 1645.5 - 1646.5 9.0-9.2
420725 -4.20775 73 -74.6 1660 — 1710 93-95
6.215-6.218 74.8—-75.2 1718.8 —1722.2 10.6 —12.7
6.26775 — 6.26825 108 — 121.94 2200 -2300 13.25-13.4
6.31175-6.31225 123 - 138 2310-2390 14.47 - 14.5
8.291 — 8.294 149.9 — 150.05 2483.5-2500 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2690 — 2900 17.7-21.4
8.37625 — 8.38675 156.7 - 156.9 3260 — 3267 22.01 -23.12
8.41425 - 8.41475 162.0125 -167.17 3.332-3.339 23.6-24.0
12.29 -12.293 167.72 -173.2 33458 —3 358 31.2-31.8
12.51975 - 12.52025 240 - 285 3.600 — 4.400 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 Above 38.6
13.36 - 13.41 399.9 - 410
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As per FCC §15.209(a): Except as provided elsewhere in this Subpart, the emissions from an intentional radiator

shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (micro volts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 - 88 100** 3
88-216 150%* 3
216 - 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this Part, e.g., Sections

15.231 and 15.241.

As per RSS-GEN §8.9: Except where otherwise indicated in the applicable RSS, radiated emissions shall comply
with the field strength limits shown in table 5 and table 6. Additionally, the level of any transmitter unwanted

emission shall not exceed the level of the transmitter’s fundamental emission.

Table 5 — General field strength limits at frequencies above 30 MHz

Frequency Field Strength
(MHz) (wV/m at 3 m)
30-88 100
88-216 150

216 - 960 200

Above 960 500

Table 6 — General field strength limits at frequencies below 30 MHz

Frequency Field Strength Measurement distance
(MHz) (H-Field) (nA/m) (m)
9 - 490 kHZNwe! 6.37/F (F in kHz) 300
490 - 1705 kHz 63.7/F (F in kHz) 30
1.705 - 30 MHz 0.08 30

Note 1: The emission limits for the ranges 9-90 kHz and 110-490 kHz are based on measurements employing a
linear average detector.

Note 2: The limit was added 51.5dB to convert the limit from dBuA/m to dBuV/m.

According to ANSI C63.10-2013, section 5.3.3

Measurements may be performed at a distance other than the limit distance provided they are not performed in the
near field, and the emissions to be measured can be detected by the measurement equipment (see 4.3.4).
Measurements shall not be performed at a distance greater than 30 m for frequencies above 30 MHz, unless it can
be further demonstrated that measurements at a distance of 30 m or less are impractical. Measurements from 18

GHz to 40 GHz are typically made at distances significantly less than 3 m from the EUT. When performing
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measurements at a distance other than that specified, the results shall be extrapolated to the specified distance
using an extrapolation factor of 20 dB/decade of distance (inverse of linear distance for field-strength

measurements or inverse of linear distance-squared for power-density measurements).

As per FCC §15.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this
section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see
§15.205(c).

As per RSS-247 5.5,

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated device
is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided that the transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of root-mean-square averaging over a time
interval, as permitted under section 5.4(d), the attenuation required shall be 30 dB instead of 20 dB. Attenuation

below the general field strength limits specified in RSS-Gen is not required.

9.2 EUT Setup

9kHz-30MHz:
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1-18 GHz:
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Radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance with the ANSI

C63.10-2013. The specification used was the FCC Part 15.209, FCC 15.247 and RSS-Gen, RSS-247 Limits.

9.3 EMI Test Receiver & Spectrum Analyzer Setup

The system was investigated from 9kHz to 26.5 GHz. During the radiated emission test, the EMI test receiver was

set with the following configurations measurement method 6.3 in ANSI C63.10.

Frequency Range RBW VBW Duty cycle Mezls:tl:;:;ent
9kHz - 150 kHz 200 Hz/300 Hz 1 kHz / QP/AV
150 kHz - 30 MHz | 9 kHz/10 kHz 30 kHz / QP/AV
30-1000 MHz 120 kHz 300 kHz / QP
1 MHz 3 MHz / PK
Above 1 GHz 1 MHz 10 Hz >98% Ave
1 MHz /T <98% Ave

Note: T is minimum transmission duration

9.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.
All data was recorded in Quasi-peak and average detector mode from 9 kHz to 30 MHz, Quasi-peak detector

mode from 30 MHz to 1 GHz and PK and average detector modes for frequencies above 1 GHz.
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9.5 Corrected Factor & Margin Calculation
The Correct Factor is calculated by adding the Antenna Factor and Cable Loss, and subtracting the Amplifier

Gain from the Meter Reading. The basic equation is as follows:

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable limit.
For example, a margin of -7 dB means the emission is 7 dB below the limit. The equation for margin calculation
is as follows:

Margin = Level — Limit

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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9.6 Test Results
Test Mode: Transmitting

(Pre-scan with three orthogonal axis, and worse case as Y axis.)

Mode 1:

9kHz-30MHz:
(Worst case is 802.11b mode)

(Pre-scan using three directional polarities, worst case as parallel.)

9kHz-150kHz 150kHz-30MHz
it A Dale: 20240508 Level BN Data: 20740509
qyy et id | - . - - - - - 2 ke T i b " " = " 2 £ * = i
1149 e 1024
1023 = R a7
855 iy b
J |
a5 585 Pk i
Vi Mo
1 3 'JLW_ A4 ol Sl " ™
514 e -;'M-Q'e;—--_-omau\-..a.—,M,\. R R R -2 2 M MW ““1
13 23 ‘
174 145 | ‘
kT 037 65 [ 0122 015 015 512 12109 1006 403 30
Frequeacy (MHz) Frequency (MHz}
Freqg. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuv/m  dBuv/m B (cm) (%) Mz dBuv  dB/m  dBuV/m  dBub/m ds (cm) (°)
9.@18 37.57 17.87  S4.64 127.86 -73.22 168 150 Average 2.128  36.15 18.78  46.85  §9.54 -22.69 188 222 QF
9.012  37.15 16.49 53,64 126,26 -72.62 168 154 Average 2.369 34,58 1@.67  45.25  69.54 -24.20 198 104 QP
0.818  37.50 15.23 52,73 122.35 -68.62 168 206 Average 4.478  36.51 18.64  47.15  §9.54 -22.39 100 336 QF
9,833  3%.84 13.480  S2.44 117.21 -54,77 168 99 Average 5,314 35.47 11.85  46.52  65.54 -23.82 186 103 QP
8.638 38.22 12.96 51,18 116.18 -54.92 188 120 Average 13.463 35.24 11.47  46.91  £9.54 -22.63 188 325 QP
9.045 38.84 12.67 58.71 114.55 -63.B4 180 117 Average 14.926 36,38 11.51 47.89 63.54 -21.65 188 108 OQF
30MHz-1GHz:
(Worst case is 802.11b mode)
Low channel
. .
Horizontal Vertical
ppLvel 98UV Dl A e Lawal jdBuvim| Date: 2024.05.09
0.4 .|
00| 600
50,0 i s0.) 1 |
| e J J i L o L : ! I I ! ! | L
a0 | 1 I ang| —1 | | | | I | I
30 [ r& ]u'l- J h ; S I Mw il A
00 \ W - 201 "ﬂ* Ww
10,0 10.4)
) 2. Iy sz, T 000 ] 224, . "z S0, 1000
Frequency (MHz) Frequercy (MHz)
Freg. Reading Facter Lewvel Limit Margin Height Degree Remark Frag. Reading Factor Laowal Limit Margin Hoight Dogrea Ramark
MHz dBuy dBfm  dBuV/m  dBuV/m dB  (cm) [} MHz dBuv difm  dBuV/m  dBul/m d6  {cm} )
62.988  44.597 -15.95 29,82  48.88 -18.38 188 164 QP 34.858  40.65 -6.43  34.23  48.08 -3.77 18@ 188 QP
165.868 48.21 -11.65  37.16  43.58 -5.34 188 124 QP £2.980  46.9% -15.85  31.84  48.00 -B.96 100 ° QP
253,188 42,33 -11.38 30,95  46.88 -15.85 188 183 QP 7.478 44,45 -15.37  28.48  48.86 -11.52 16@ 135 QF
332.6588 48.57 -5.53  32.14  46.8@ -13.85 188 318 QP 165.808 41,87 -11.85  30.82  43.50 -12.68 18@ 217 QP
712,888 35,78  -1.68 34,180  46.80 -11.99 188 146 QP 488.B80 37.8% -5.17  31.92  46.86 -14.8F 18@ 386 QF
719.578 35.54 -1.68 34,84  46.89 -11.55 18e 142 QP 718.708 32,59 1,61 30,98  46.00 -15.82 180 156 QP
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Middle channel

Horizontal Vertical

gnLovalidBuvim| Ut 2024.05-04 Loval [dSuViim) s 20042500
00 7.0
.0 00
500 |_ 500 |_
| — ! ang| —1
| ] i - et robselh i 41, ik
201 V ) * a0
101 | 100

30 21 I Th) 805, 1000 e a4 T, [

18 &
Frequemcy (MHZ)

Freg. Reading Facter Lawel Limit Margin Height Degree Remark

MHZ dBuy dBfm  dBuMim  dBul/m dB  (em) LEE

Freg. Reading

MHz dBuy dB/m

418 12,
Frequency (MHi)

Factor Level Limit Margin Height Degree Remark

cBuv/m  dBul/m 48 (cm) [55]

62,968 46,29 -15.9% 38,34 48,00 -9.66 188 162 QF 34.858 48.84 -6.42 33.62 4888 -6_38 180 116 QP
165.808 47.85 -11.e5 36.88 43.5@ -6.7@ 180 122 QP 62.988 45.14 -15.95 29,19 49.0@ -190.B81 182 238 QP
256.6818 41.11 -11.27 29.84 46.88 -16.16 168 188 QP 79.478 44 49 -15.97 28.512 48.68 -11.48 160 368 QP
331.678 41.84 -B.55 32.49 45.8@ -13.51 180 33 QP 165,868 41.91 -11.85 30.86 43.50 -12.54 180 152 QP
7ia.948 i5.92 -1.74 34.18 46,88 -11.82 188 144 QP AES . BE8 37.35 -5.17 32.18 46.88 -13_E2 168 296 QP
718,708 35.46 -1.61 33.85 46,88 -12.15 180 4@ QF 711.918 32.32 1.7 38.61 46,88 -15.39 1688 131 QP
High channel
Horizontal Vertical
f—— Diate: 2034 05.09 Loval {d8uim| Diate: 2034 05.09
To.0) To.0)
G0.0| G0.0|
50.0) 50.0)
0.0 S| T i} | ! | ang| —
g W g f WMW
il "J"LJV‘MWF ' Lt ohgusise’
20.0) ' 20,0
10.0) 10.0)
5 30 224, 8 12 BD6. 1000
30 224, A 12, B0, e Frequency (MHz)

B 3
Frequemscy (MHz)

Freg. Reading Facter Lewel Limit  Margin Height Degree Semark

MHZ dBuy dB/m  dBuMi/m  dBul/m 9B (cw} 48
62.988 45.88
le5.808 47.88
252.138 41.7@
331.678 41.24
709 . 888 34.58
78,648 35,51

29.93 48. 08 -18.87 188 149 QP
36.83 43.5@ -7.47 1@ 124 QP
38.32 46.88 -15.68 188 126 QP
32.6% 46.80 -13.31 180 1 QP
32.71 46.88 -13.29 18 149 QP
33.92 46,88 -12.88 180 145 QP

Freg. Reading Facter Lewel Limit  Margin Height Degree Semark
MHz  dBuV  dB/m dBuM/m  dBul/m 8 (cm} )
34.858 39.34 -6.42 32.92 4888 -7.88 188 18 QP
62,980 44.79 -15.95 28.84 42.8@ -11.16 1@ 185 QP
79.478 44.22 -15.97 28.25 48.88 -11.75 188 124 QP
165.808 41.16 -11.85  38.11  43.58 -13.39 180 5 OF
4B2.828 36.43 -5.13 31.3@ 46.88 -14.70 18 3es QP
713.858 32,11  -1.65  30.46  46.80 -15.54 180 138 (P

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.
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Band-Edge:

802.11b Mode

Low channel

. .
Horizontal Vertical
a7 100! (BT Date: 3024.04.25 gy L By Date: 2024-04-25
1024 1024 &
I
i
874 ar.al |
4 Al —— = ——— =
585 | 1 585 s
S S IS i PSP P bty
419 2 a8 =
23 2.3
o a0
310 23324 23548 23772 3006 2422
a0 224 DN DWs 423 i
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Helght Degres Remark
Miz  dBuV  dB/m  dBuM/m  dBUV/m d8 (cm) (°) Mz dBuV  dB/m  dBuV/m  dBuV/m a8 (cm) (%)
2386.272  66.76 -18.99  55.79  74.00 -18.21 122 146 Peak faha.2ta; A3 C18.97  SRAT SEAA -AdR M A Average
2387.168 51.97 -18.99  40.98  54.00 -13.82 122 146 Average 2389.744 71.B6 -18.97  60.83  74.80 -13.11 143 221 Peak
2412 888 104.45 -18.92  93.53 133 4% Averags 2412.060 116.52 -19.92  185.60 143 221 Average
2412.088 111.51 -18.92 100,59 122 146 Peak 12,006 121,58 -19.92 119,38 M3 2 Peek
.
High channel
. .
Horizontal Vertical
oLl (0BuVm) Date: 2024.04.25 Jypheve (dBuvim) Dl 2024.04.25
1024) 024
07 LE A
A
734| 7= 734 A B
i \ N i
G
sa5 e e 4 585 N i o e amctll
LSV IS T S RUTST Y SSPYRE S PRy .
43.9( i 43.9)
20 2%y
14.5] 14.6]
2452 616 un.z 2480, 240904 2500 2452 24618 4712 2480.8 24004 2500
Frequency (MHz) Frequency (MHz)
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Hemark
MHz dBuy dB/m  dBuv/m  dBuV/m d8  (cm) () MHz dBuv dB/m  dBuV/m  dBUV/m 98 (om) {45
1462.000 106,55 -18.78 95,77 182 333 Average 2462.900 115.79 -18.78  185.81 116 14 Average
2462.000 108.78 -10.78  98.0@ 182 333 Peak 2462.900 120.83 -18.78 11611 e 11 Pask
2488 672 52.35 -18.46 41.89 54 g8 -12.11 182 333 Average 2484.448 7@.46 -10.5@ 59.96 ft.e -14.94 lle 14 Peak
1499.784 66.51 -10.43  56.88  74.80 -17.92 182 333 Paak 2487.768° 58.91 -18.47  47.54 54.8@ -6.46 116 14 Average
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802.11g mode

Low channel

Horizontal Vertical
L ~ . DR g LEvEL 9BV ) Dato: 2024 04 25
1024 i W’*’J ."J
R I {
b /
874 i a7/ |
i\ |
734 - - - —+ - Il‘|=
' |
1
58.5 50.5(
- ssciick; s | = A #
433 — — a3m
20 ?M!
148 "y
230 71324 23540 23772 1986 a2 T 21324 23548 23772 2006 22
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freg. Reading Factor Lewvel Limit Margin Height Degree Remark
Mz dBuV dB/m  dBuV/m  dBuV/m dB  (em) ) MHz dBuV dé/m  dBuV/m  dBuV/m dB  {cm) (%)
2389.488 7e.7e: -1e.97 59.73 74.08 -14.27 141 149 Peak 2389.8556 81.14 -19.97 18.17 74,88 -3.83 165 298 Peak
2389.968 59.31 -18.97 48.34 54.08 -5.66 141 143 Average 2389.968 63.89 -18.97 52.92 5408 -1.88 1566 298  Average
2412.098 98.13 -l1@.92 B7.21 141 142 Average 2412.008 18%2.11 -18.92 98.19 166 298 Average
2417 .6688 108.88 -18.92 97.16 141 149  Peak 2412.980 118.83 -18.9%7 187.91 165 298 Peak
High channel
Horizontal Vertical
JqpLevel (dBuVIm) T A 7 Lovel {4Buvim} it o
1074
a7.8] N
|
\.
W
734 < e
o i
o | E - -“—ww
se.5] 4 568 e i
Sttt it st pe
433 3 — 43 ——=
293 703
146 148
2452 HETE 2 24808 24004 2500 aasz ML 24M3 480,86 904 2500
Frequency (MHz) Frequency (MHZ)
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freq. Reading Factor Leuvsl Limit Margin Height Degree Remark
MHz dBuv difm  dBuv/m  dBuli/m di  (em) () MHz dBuv di/m  dBuV/m  dBuV/m dB  (cm) (46}
1462.908  96.31 -19.78  85.53 161 138 Aversge 2452.900 188.94 -10.78 §8.16 169 17 Average
1467.P00 186.83 -18.78 95.25 161 128 Peak 2461.000 118.69 -18.78 187.91 169 17 Paak
2483.500 53.47 -18.51 42.96 54.80 -11.84 161 138 Average 2483.500 63.76 -18.51 53,35 54.86 -0.75 169 17 Average
2483.824 6B8.81 -10.5¢  58.31  74.88 -15.69 161 128 Peak i eat JaNT CANGE Eead  Thee xie is 17 Peak
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802.11n HT20 Mode

Low channel

. .
Horizontal Vertical
. " Date: 2024 04.25
47Level (4BaVim) Date: 2024.04-25 qyyLevel ldbavim) - < i
1024 = 1024
| -
ar.| I."'_ | a7.8)
/I |1
731 : 3 134 =
/
A 585 W’f a
=3 ks i i, ke TRy - 8 o ! Sy e e e SR T ‘--N'nd . i e - i
. _ . 49 —
293/ 2.3
145 14,6
"o 25324 23548 2377.2 23995 FIvH "0 71324 23548 23772 23805 22
Fraquancy (MHz Frequancy (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m  dBuV/m dB  {om) {®) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (")
2389.632 78.79 -18.97 59,82  74.80 -14.18 124 146 FPeak 2389_968 62.55 -18.97 S1.58 5488 -2.42 137 247 Average
2389.968 68.08 -18.97 43.11 54.00 -4.89 124 146 Average 2389.958 83,87 -10.97 72.1@ 74.00 1.98 137 247 Peak
2412.000 97.27 -18.92  86.35 124 146 Average 2417_868 187.53 -18.92  96.61 137 247 Average
2412.800 187.57 -10.92  96.55 124 146 Peak 2412 @89 117.77 -10.92 106 85 137 247 Peak
.
High channel
. .
Horizontal Vertical
yqpleve (dBaVn) Date; 2024-04-25 jy7Level (WBavim) = u = = = B
1024 1024 _,-"—
a7 f;f e = T a8
! = \\. 734
73| 7 TN ' 4
i 88.5| ety
585 | " P
B P " »
P 3 439
20y 1 23
i ‘ 148
- 2452 Wi 6 24712 2480.8 24004 2500
2452 24615 24712 24808 24904 2500
Frequency (MHT) Frequency (MHz)
Freg. Reading Factor Level Limit Margin Height Degree Remark Ereq:; eading sttar Leyel imit Warginifielght: Depren: Remark
ER— ; Tk - e
TS TR d6/s  dBwv/m  dBuvie 3B em Q) MHz dauv difm  dBuV/m  dBuV/m dB  {cm) {*)
= 33
2452 808 93.89 -18.78 82.31 185 126 Average 2M02.000. ML S1BT78 SR 166 8 Dyerage
2462.000 116.76 -18.78  185.98 167 15 Peak
2462.000 103.75 -18.78  93.81 185 126 Peak : :
i . p 2483.586 58.83 -19.51 48.32 54.00 5.68 166 & Average
2483 632 52.65 -18.51 42.14 54.@8 -11.8: 185 126 Average i A e 6 o pdd e b e
2485.312 66.13 -16.58 55,63  74.88 -18.37 185 116 Peak : . : i 2 ;
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802.11n HT40 Mode

Low channel

. .
Horizontal Vertical
" : ; Date: 20740425
g Leved (9Bum) Date: 240425 JypLevel (4BuVim)
4
1024 074 Ifﬁ"-wu..-‘.,...n_\ i
'l If \I'l
o r'“'*'w—-—'\ -———w.._ﬂ.\ 078 g \
[ /
| I /
| g
T i o 73 vn_s,-"\z""
/ J
1
565 il us - ..M
T o e » I e S Y ) 1 a_
439 = a9 |
793 0.5
145 148 |
2310 2364 23628 21892 28156 2042 210 3364 L) 23892 155 2442
Fragquency (MHz) Frequency (MHZ)
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degres Remark
MHz  dBuv  dB/m  dBuM/m  dBuV/m 48 (cm) ™) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (em) )
2385.636 73.45 -11.86  52.45  74.88 -11.55 179 128 Peak 2388.672 B3.47 -18.98  72.49  74.80 -1.51 137 269 Peak
2389.992 56.78 -18.97 45.81 54.88 -B.19 178 116 Average 2389.992 63.89 -18.97 52.12 S4.88  -1.88 137 69 Average
2433 _@oa  93.39 -18.91 B2.48 170 128 Awverage 2422 PR 188.95 -18.91 G884 137 269 Average
2472.660 183.54 -18.91 92,63 178 128 Peak 2422.000 114.65 -18.91 183.74 137 269 FPeak
.
High channel
. .
Horizontal Vertical
47 Leve BV} ate: 2024 435 4 Level (B Dette 2024.04-25
| | 2
1024) 1004] s e | e iy
/ \
gral / \
Y
Y
734 = 1
i Vo
. M A
585
| e i— | — — = —
433 A Ay
213; 8.3
'
148 145
LT 458 24502 24738 74804 2500 o
32 24455 459.2 TR 5.4 2500
Frogqueacy (MH?) 2 Frequency (MHZ) % o
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz diuy di/m  dBuV/m  dBuV/m dé  (cm) (") Mz ABuv dB/m  dBuv/m  dBuv/m 4B W _f"_]
2452000 JLJu 8.8  BRES a7 34 “"e:age 2452.008 104.98 -16.89  93.19 122 299 Average
e T e nR Say ha b e 2452.909 114.34 -16.89  183.45 122 299 Peak
il i : i s d, S BN 2483.748  €9.18 -16.51  49.67  54.80 -4.33 122 298 Average
2495.308 52.5@ -19.38 2.52  54.80 -11.48 15 129 Average 2487 692 79.88 -16.47  69.42 7486 -4.58 122 209 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.
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(worst case is 802.11b mode, low channel)

1GHz-18GHz:

o .
Horizontal Vertical
Date: 2024 04-30 oo Level 14BuVm) e 2024-04-30
s ars
(e TE0|
62.5) - 2.5 %
Py + - 4
s M |\- o0 W_,,»W
X et e 1 M
75| dlwm» - 7.5 b on L
b ool ] i
250 - e 250 7
128 125
1000 4400, T804, THZ0. 14600, 18000 1000 2400 "ao, 1 14800, 18000
Fraguuncy (MHz) Frequency (MHZ)
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m  dBuV/m di  {cm) £y MHz dBuv de/m  dBuv/m  dBuV/m d8  {em) )
4844 800 32,71 -3.98 28,81 54.80 -25.19 1e4 131 Averaga 4BA4.900 32.58 -3.98 28.79 54.08 -25.21 162 356  Average
4844.900  45.15 3.98 41,25 74.68 -32.75 184 131 Peak 4844.800 44,35 -3.90  49.45  74.98 -33.55 162 356 Peak
166 008 31.16 @47 31.63 54.80 -22.37 155 06 Averags 7265.800  31.11 @.47 31.58 54.88 -22.42 153 258 Averape
7266.000 43.28 .47  43.75  74.68 -30.25 155 206 Peak 7266.808 4488 @.47  44.47 74.880 -39.53 153 250 Feak
17762 .20 44 .47 15.86 57.53 74 .88 -16.47 187 45 Peak 17779. 808 44.53 13.87 57.60 74.98 -16.48 158 52 Peak
17613.@88  31.97 13.12 45,82  54.68 -B.91 107 a5 Average 17813.808 31.99 13.12  45.11 s4.28 -8.89 150 52 Average
18GHz-26.5GHz:
o .
Horizontal Vertical
‘mt'-:\‘fND_I\‘Irj} . i . - : : - n.‘f" ?D!‘-Dﬁ-?! "‘w\.;m, Data; 2024 0503
7.5 B7.5
75.0 5.0
625/ / ¥ 2.5 o
s e M""'\W = M/'N\r R
o - A
g M ™ e, aei
rs 75
2504 .0
12.5) 125
8000 15700, 21400 ™ 24p00. 26500 “tg000 19700, 21400, 23100 24800 26500
Fragueacy (MHZ) Froguency (MHa)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degres Remark
Wiz dBuv  dB/m  dBuv/m  dBuvm B (em) (M) Mz  dBwV  db/m  dBuv/m  dBuvim 48 (cm) ()
15296.000  J0.@7 15.44 4551 61.50 -17.95 156 15 Average 19296.608  32.15 15.44  45.59  63.50 -17.91 152 360 Average
19296.800 44.35 15.44  59.8@  B3.s@ -23.7@ 156 15 Peak 19296.006 43.51 15.44 59.35  83.5@ -24.15 152  36@ Pesk

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

For 18-26.5GHz Convert the test distance limit of 3 meters to a limit of 1 meter:

Conversion factor = 20 log (Im/3m) = 9.5 dB , Limit = 54+9.5 = 63.50 dBuV/m @ 1m
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Above 1GHz

802.11b Mode:

Low channel

. .
Horizontal Vertical
Freg. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree flemark
WH:  dBuv | dB/m  dBuvim | dBuv/m & [em] (%) Wiz~ dBuv  db/m  dBuvim  dBuv/m 4B (cm) (%)

4824 008 54 48 3.95 58.53 54.28 -3.47 117 185 Average AE24 . 060 56.88 ~3.95 52.13 54.68 -1.87 121 253 Averape
4824 .,008 56.83 3.95 52.E8 74,00 21.12 117 185 Peak 4824, 086 58.14 -3.95 54,19 74.80 -19.B1 121 253 Peak
7236.000 38,88 8.45 39.25 54.88 -14.7% 126 218 Average 7236 .pae 4254 2.45 42.99 54.88 -11.81 243 222 Average
7236.008 48.21 8.45 48.66 74.88 -25.34 126 218 Peak 7236.060 58.37 8.45 56.82 74.88 -23.18 242 222 Peak

Middle channel

. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Frag. Reading Factor  Leval Limit Margin Hoight Dogrec Remark
MHz  dBuV  df/m  dBuv/m  dBuV/m dB (cm) (%) MHz ~ dBuy  dB/m  dBuV/m  dBuV/m 48 (em) (%}
a@74.9E@ 5358 -3.83  49.75 5488 -4.25 134 325 Average 4874608 55.33  -3.83  51.58  54.88 -2.50 133 262 Average
4874.880 56,26 -3.83 52,43  74.88 -21.57 134 325 Peak ARTAE6E aT.3L =303 53AH  (FhES -GS a3k Je2 Pack
7311.680 36,93 @.43 37,36 54,80 -16.64 112 212 Average 7311.@00  de.el  @.43  4l.ed S4.ee 12,08 138 239 Average
7311.880  46.95  €.43  47.38  74.88 -26.62 112 212 Pesk 7311.688 48.36  0.43 48.79 7460 -25.21 238 229 Feak
.
High channel
Horizontal Vertical
Freq, Reading Factor  Level Limit  Margin Height Degree Remark Freq. Resding Factor Level Limit Margin Height Degres Remark
MHz | dBav  di/m  dBuv/m  dBuV/m 48 (em) (7} Wiz dBu  dBin  dBuvim  GBuVim a8 fem) ()
4924 208 54.33 -3.463 58,60 4. 08 -3.48 187 185 Average 4924 pae 54.24 -3.63 58.61 54.88 -3.39 123 285 Average
4924 888 57.84 -3.63 53.41 74.88 -28.59 187 185 Peak 4924 000 56.57 -3.63 52.94 T4.08 -21.86 123 285 Poak
7I86.808  34.88  G.54 35,42 54,80 -18.58 122 221 Average 7386.080  39.64  B.54 40,18 54,08 -13.82 222 250 Average
7386.600 46.89  ©.54 46,63  74.80 -27.37 122 221 Peak 7386.080 4B.33  B8.50  4B.93  74.08 -25.87 221 250 Feak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

802.11g Mode:

Low channel
. .
Horizontal Vertical
Fregq. Readirg Level Limit  Margin Height Degree Remark Freg. Resding Factor Lewel Limit Margin Height Degres Remark
otz Aoy dBub/m  dBuV/m ] Wz By “dBvin  dBovim T =)
4824.808 36.81 -3 32.86 54.8@ -21.14 185 384 Average 4824008 34.41 38.46 54.8@  -23.54 49 Averags
4824.000 52,42 -3 48.47  74.80 -25.53 185 384 Peak 4824.008 49,13 45.18  74.80 -28.82 49 Peak
7236.888 32.89 @ 33.34  54.88 -28.56 152 239 Average 7236.808  36.29 36.74  54.80 -17.26 3 Average
7236000 42.88 @ 43,33 74.80 -39.67 152 239 Peak 7236.008  SL.85 52.38  74.8@ -21.7@ 3 peak
N
Middle channel
Horizontal Vertical
Frag. Reading Level  Limit Margin Haight Degres Remark Freq: Reading Level  [imit Margin Height Degree Remark
HHz  dBul dBuN/m  oBulim TCemy (%) MH:  dBuv dBul/n  dBuljm dE |
4874000 34.46 39,63 54.80 -23.3 185 253 Average 4E74 088 35.21 32,38 54.6@ -21.52 251 Average
4874 000 49.83 45.26  74.88 -2E. 185 353 Peak 4874.088  49.54 45.71  74.80 -28.29 251
7311.000 31.79 32.22  sa.e8 -21. 156 24 Average 7311.088  34.97 35,48 54,68 -18.50 340
7311.000 43.88 44,23 74.08 -29. 156 24 Peak 711,000 45,26 49.69 7488 -24.31 T
High channel
Horizontal Vertical
Freg. Reading Lewel Limit Margin Height Degree Remark Freq. Reading Level Limit Margin Height Degres Remark
WHz  dBuv dBuV/m  dBulfm (cm) (%) WHz  dbud dEuV/m  cBuVim a8 )
4924.008  36.14 32.51 s4.8@ -21. 184 366 Average 4924 _paa 3491 31.28 S48 -22.72 4 Avarage
4524.800 51,48 47.85  74.80 -26. 184 266 Peak 4924.000. 43.34 4571 74.08 -28.29 4 Peak
7386.898  31.49 32.83  se.@e -21. 158 198 Average 7386.080  33.63 34,17 54.08 -19.83 385 Average
7386.800 43,80 43,54 7400 -30. 150 198 Peak T3EE000 480 143 (7408 34,57 205: Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7240408022RF01

802.11n HT20 Mode:

Low channel
. .
Horizontal Vertical
Freg. Reading Factor  Lewvel Limit Margin Height Degree Remark Freq. Reading Factor  Level Lirit Margin Height Degree Remark
MHz dBul dé/n dBul/m dBuV/n dB (cm) £y AHz dBul dB/m dBuV/m dBuVim dB  {cm)
4824.000 34,68 -3.85 39,73 54,80 -23.27 132 253 Aversge 4824 @80 3528 -3.95  31.31  S4.e@ -22.67 159 13 Avarags
4834.000 48,21 -3.35 4426 7480 -29.74 133 253 Peak 4824.900  47.57 -3.95 43,62 74,80 -30.38 159 13 Peak
7236.980 31.58 8.4a5 32.81 54.88 -21.99 151 356 Lverage 7336.000 32,32 8.45 32.77 Gd.88 -21.23 154 341 Average
7236.9080 43,36 B8.45 43,81 74.99 -30.19 151 356 Peak 7136, 000 43.94 8.45 44,33 74.88 -29.61 154 342 FPeak
Middle channel
Horizontal Vertical
Frag. Reading Facter Lawel Limit Margin Hoight Degres Ramark Freq. Resding Factor  Lowsl Limit Margin Height Degres Remark
WAz dBwv | dB/m  cBuVim  dBud/m a6 (cmp () WHz  dBuv  d8/m  dBuv/m  dBuV/m a8 (=)
4874 pog 32.94 -3.83 29.11 54.88 -24.89 128 252 Average ABT4 208 33.27 -3.83 29.44 54.88 -24.56 164 118 Average
474,800 45,47  -3.83  41.64  T4.80 -32.36 128 252 Peak 4874.600 44,28 -3.83 48,45 74,80 -33.55 164 118 Peak
7311.098 31.53 2.43 31.96 54.80 -22.94 156 255 Average Ta11.e08 31.78 a8.43 32,21 54,88 -21.79 153 318 Average
7311.868 43.28 8.43 43.63 T74.08 -38.37 156 255 Poak 7311.0908 43.33 8.43 43,76 74.8@ -38.24 153 329 Peak
.
High channel
Horizontal Vertical
Freg. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Lewsl Limit Margin Haight Dogres Remark
MHz dBuv dB/m  dBud/m  dBuN/m dB  (cm) =y MHz dBuv dB/e  cBUV/m  dBuv/m d8  fem) (%)
45z4.88@ 32.33 -3.63  28.7@  54.88 -25.38 152 124 Average 4524.008  35.34 -3.63 31,71 54,80 -22.29 158 B Average
4924.880 45.58 -3.63  41.95  74.88 -32.85 152 124 Peak i il o L 8 Peak
7386, 200 30,59 @.54 n.13 54,08 -22.87 156 2 Average 7386.088 31.67 8.54 3z .21 54.88 -21.79 153 353 Average
7I66.880 43,38 ©.54  43.84 7488 -30.16 156 2 Peak TGO A Rt RSEC RS 38R TR A0 Tesk

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 40 of 89




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

802.11n HT40 Mode:

Low channel

. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy/ defm  dBul/m  dBuV/m d8  {cm) £ MHz dBul dB/m  dBuV/m  dBuV/m dB  {em) (&3]
4844 080  32.71 -3.%0 28.81 54.80 -25.19 184 131 Average 4844, 000 32.69 -3.0¢ 2B.79 54.08 -25.21 162 356 Average
4844.080 45,15 3.9  41.25 74.88 -32.75 184 131 Peak 4844.080 44,35 -3.99  4P.45  74.88 -33,55 162 356 Peak
7266.888 31.16  8.47  31.63  54.88 -22.37 155 286 Average 7266.808  31.11 8.47  31.58 S4.88 -22.42 153 258 Average
7266.088 43.28  B.47  43.75  74.88 -38.25 155 286 Peak 7266.000 44.00  0.47 44,47  74.80 -20.53 153 250 Peak
17762.080 44,47 13.06  57.53  74.88 -16.47 187 45 Peak 17779.000 44.53 13.87  57.68  74.00 -15.40 150 52 Peak
17813008 31.97 13.12 45.89 54.98 -B.91 187 4% Average 17813 .088  31.39 13.12 45.11 54.00 -8.89 158 52 Average
Middle channel
Horizontal Vertical
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
MHz  dBuv¥  dB/m  dBuV/m  dBuV/m B (em) (S5 WHr  dBuy  dEjm  dBuljm  dBul/n 8 (em) (%)
AsTioB8 .84 -3.83  sa.et Sa.ee -2a.98 128 285 Avarage 4874800 33.85 -3.83 28.22  S4.88 -14.76 161 75 Avarage
ke CRAAL. SnEn e oitemawan ¥in  lomn: pesk A874.800  44.85 -3.83 48.23  74.88 -33.7E 161 75 Paak
7311.08¢ 31.59  ©.43  32.82  54.88 -21.98 152 184 Average :gg'g:g i:';: 2':3 i:ié 3:'32 _i;g; if: ig ?::;’5'
7311.000 43,81 e.43 44,24 4,08 152 184 Peak - . e - . . -
.
High channel
Horizontal Vertical
Freq. Reading Factor Llevel  Limit Margin Height Degres Remark Freq. Reading Factor Lavel  Limit Margin Height Degres Remark
HHz dBuv de/e  dBuV/m  dBuV/m dg  (cm) (%} MHz dEuy defm  dBuVSm  dEuVim 4B (em) ]
A%94.008 32,81 -3.76 29.685 G4.00 -24.95 133 43 Average 4994.000 33.82 -3.76 29.26 S4.08 -24.74 158 232 Average
4geq.8e¢  44.54 -3.76 48,78 74.88 -33.22 133 43 Peak 4083.880 45.60 -3.76  41.34  74.88 -32.16 158 232 Peak
7356.888 31.95 0.53 32.48 54.88 -21.52 151 1 fwerege 7356.888 31.98 B.53  32.51  54.8A -21.49 154 316 Average
7356.0008 43.17 8.53 43, 7@ 74,00 -30.390 151 1 Peak 7356.000 43.87 8.53 44,48 4.0 -29.68 154 316 Feak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

Mode 2:

9kHz-30MHz:

(Worst case is 802.11g mode, high channel)

(Pre-scan using three directional polarities, worst case as parallel.)

9kHz-150kHz

150kHz-30MHz

Date: 2024-0509

165 —
1028 L e e
856
[
PTG . S =
it el oum A it
143
LIS |
0.008 0037 0,065 0122 015
Frequescy (MHz]
Freq. Reading Factor Lewvel Limit Margin Height Degree Remark
Wiz dBuV  db/m  dBuV/m  dBuv/m (=) (%)
8885 356.68 17.46 S4.@6 12825 -74.19  1@@ 77 Average
8,611 36.69 16,68 53.37 127.83 -73.66 199 205 Average
8.822 37.44 14.72 52.16 128.94 -68.78 1aa 6 Average
8.829 3B.12 13.86 51.98 118.43 -66.45 laa 158 Average
8,858  38.61 12561 51.22 113.8% -61.47 1@@ 111 Average
B.984 36.76 11.323 ag,99 1lgg.87 -59.98 169 208 Average

zLevetidBuvn) A
1024
e |
|
A b
»
585
o\ A "
30 W«WM'MW
@3
4.8
015 612 12.00 18,08 2403 )
Frequency (MHz)
Freq. Reading Factor  Level Limit  Margin Helght Degree Remark
MHz dBuV dié/m  dBuV/m dBuV/m dB  (cm) {*)
2.968 34,24 18.72 44,96 5%9.54 -24.58 188 174 QF
2.299 35.19 16.56 45,85  £9.58 -23.69 160 115 QF
4.598 35.46 18.65 46.11 69.54 -23.43 1@ 3ez gp
5.254 35.89 1498 2687 89.54 -22.87 1@ 285 QF
13.642 34,83 11.48 46.31 69.54 -23.23 168 iee QF
14.985 36.60 11.52 4a8.12 69.54 -21.42 laa Ba QF

30MHz-1GHz:
(Worst case is 802.11g mode)

Low channel

Horizontal

Vertical

Dt 2024.05.09

Laval [d8uvim}
0.0
60|
5iL)

PRI
ang| —
0.0
¥ hW

4 A"'W'r
anaf |
110

30 224 418 15 06, 1000

Frequency (MH2)

Freq. Reading Factor  Level Limit Margin Height Degree Remark

Wez  dBuV dB/m dBuv/m  dBul/m a8 (cw} ()
62,988 44,77 -15.95 28.82 48,00 -11.18 180 164 QP
165.888 46.81 -11.85 35.76 43.5@  -7.74  18@ 132 QF
248,250  48.58 -11.35 29.23 46,80 -16.77 180 lge Qp
332,648 48.51 -8.53  31.98  46.80 -14.82 180 347 QP
Tee.27e 32.29 -1.53 3@.35 46.8@ -15.64 180 144 QP
717.738 35.63 -1.61 34,82  46.0¢ -11.9% 18 144 QF

A

Level gy im|

Date 2024-05-09

RN IR |

Freg.
MHx

34 858
62,988
77.538
165. 888
482.828
711.918

::: WW‘,#MJ MNWMM‘W

a4 a1a 2. aos
Fragquancy {MHz)

Reading Factor Llevel  Limit  Margin Height Degree Remark

dBuY  dBfm  dBuV/m  dBuV/m 8 (em) (%)

39.78 33.28 40.88  -6.72 188 195 QP
A5, BE 29.13 49,88 -10.87  18@ 51 o
43.34 27.50  a@.8e -12.58 189 59 QP
41,34 38.29 43.58 -13.21 188 83 Qp
36.50 31.37  46.88 -14.63 188 395 QP
37.19 38,48 46.88 -15.32 188 161 QP

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

Middle channel

Horizontal

Vertical

Date: 20240608

g Lovel [davim] g Date: 2024.05.09
9 o
o L)
5o S0 [
I
. 400l —— T
300 0.0} | - ﬂﬁ i.,,,u-.-w
200 204 k "iﬂ,ﬂ*’f\w i
10.0 10
n 2t [ 612 808, o0 r
E——— Ty C— 06, 1000
Freg. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Reading Facter Lewvel Limit  Margin Height Degree Remark
MHz dBul dBim  dBuVim  dBuV/m dé  fcm) L} MHz dauy dBfm  dBuMim  dBulfm 4B (cm} 7
€2.9808  44.53 -15.95  28.58 80 -11.42 18 187 OP 34,858 38.55 -6.42 32,13 48.8@ -7.87 180 267 QF
Shan P Aduad L 3&.28 obls Rk, AR 258 QP 62.988 44.89 -15.95 28.94  48.8@ -11.86  18@ 59 QP
246,318 42,95 -11.32 31.863 e -14.37 188 @2 oF 79.478 44,56 -15.97 28,59 48,89 -11.41 180 48 QP
332,848 41,15 -E.53 3i.82 vl SliaE: e 351 o 165.808 42.33 -11.85 31.28  43.5@ -12.22  18e 86 QP
718.948  34.7%  -1.74  33.85 .80 -12.95 188 148 QP 188.0R8  37.31  -5.17  32.84  46.90 -13.96  18@ 189 QP
724.528  38.33 -l.48 34,85 <03 -11.15  1ed 148 op T21.618  32.69 -1.55 31.14 46,60 -14.86 189 148 QP
High channel
Horizontal Vertical
Layal (dBuvim] Date: #024.05.08 ——— Diate: 2024.05.09
To.0 0.0}
Bk 0]

30 s

48 &
Fraguency [MHz)

Freq. Reading Factor  Level Limit Margin Height Degree Remark
HHZ dsuy dB/m dBuvie  dBuV/m d8  (cm) (5]
62.088 47.88 -15.95 31.13  48.80 -§.87 188 145 QP
165.888 47.57 -11.85 36.52 43.50 -6.98 188 116 QP
253,188 42.84 -11.38 31.46 d6.88 -14.54 188 1e8 QP
331.676 48.25 -B.55 31.78  46.80 -14.30 188 313 QP
481.858 34,42 -5.15 28,97 46,98 -16.73 188 83 op
713.858 35.76 -1.65 34,11 45,80 -11.89 188 146 0P

[T

1000

34
62

MHz

-B58
988

77.538

165
481
724

B
-B58
.58

18 1z 0,
Frequemscy (MHz)

Factor Lawvel  Limit Margin Hoight Dagres Remark
T dBuV  cB/m  dBuVym  dBuv/m  dB (cmp ()
39.22  -6.42  32.88  48.88 -7.20 188 113 QP
ad.98 -15.95 28.95 48,88 -11.85 188 238 QP
43.59 -15.84  27.75  48.8@ -12.25 188 a7 QP
42,88 -11.85% .75 43.5@ -11.75 180 2115 QR
36.38  -5.15  31.15  46.86 -14.85 180 388 QP
32.62 -1.48 31.14 46,80 -14.8 10 143 QR

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

Band-Edge:

802.11b Mode

Low channel
. .
Horizontal Vertical
JyyLevel (B0 m) Date; 2024.05.08 JypLevel (BaVin) Daie: 10240508
1024 1024/
87.8) ara P
/
734 731 Il_n’ \\
5.5 5.5 =AY |
SRS NSO SRSPORIN s S S — el ] 7 R I
o 439 - - i
203 —
14,5 14.6
“2310 23324 23548 23772 23095 422 0 o e e prem 7=
Frvgueecy g Fraquency (WHz]
Freq. Reading Factar  Level Limit  Maergin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MH:  dBuV  dB/m  dBuV/m  dAuV/m 8 (cn) (%) WHz  dBuV  dB/m  dBuV/m  dBud/m 4B (em) (%)
2R AR HhaS ~I1BE  MLAF  Seed 1243 F) IR Average 2379.664 66.23 -11.83  55.26  74.88 -18.74 152 181 Peak
21;7,516 86.41 -10.98  55.43 7400 -18.57 203 138 Peak 389,672 52,91 -16.97 41,94 4.8 -12.86 152 181 Averegd
e AT al A 2 DR desee 2412 0@8 101.25 -16.52  98.33 152 181 Average
hieR A998 S1e0R = =R 2412.800 1@4.31 -10.92  §3.39 152 181 Peak
.
High channel
. .
Horizontal Vertical
g7 evel (dBuim) Date: 2024.05.09 1y Loved {480V Date: 20240500
| |
1024 1024,
ara Ehﬂ!
7341
31| =
/
sas| i a
e e oy
439 B = __3_ = — 3.9 = 4
03| 3
148 |u§"
“ae52 P 2712 24808 2404 2500 sz 24618 2712 24208 24004 2500
Frequency (MHz) Froguincy (MHZ)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv di/m  dBuV/m  dBuV/m dB  (cm) ) MHz dBuv dé/m  dBulfm  dBuV/m dB  (cm) ()
2451.80@ 102.28 -18.78 91.58 143 235  Average 2452 880  99.33 -18.78 &8.55 182 171 Average
2451.000 105.39 -18.78  94.52 143 235 Peak 2462.000 102.51 -19.768  91.73 182 171 Peak
2488.816 52.58 -19.45 42,13  54.88 -11.87 143 235 Average 2494 912 85.49 -18.38  55.11  74.88 -18.89 182 171 Peak
2495 824 65.49 -18.37 55.12 74,08 -16.88 143 235 Peak 2495.728 52.5@ -10.37 42.13 54.88 -11.87 182 171  Average

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

802.11g mode

Low channel

. .
Horizontal Vertical
Dal: 2024-05.04 ’
JapLevel (duim) JapLevet By Date: 2024.05.04
102.4) e g
by 102.4)
/ \
a7 _n' 7.4l
.\)' | A}
S|
(58 + 731 o
\.4"( T
l i Al
58.5(
B0 [ ; POREP . N W= NN § | 8.5 7 P kil
439 = 438 - - =
293 9.3
14,6 14.6]
10 324 73548 FEa] 73000 32
TE— 2310 23324 B T 23905 un
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Leval Limit Margin Height Degres Remark
MHz deuy  dB/m dBuV/m  dBuV/m ds  (em) £*3 MHz  dBuV  dB/m  dBuV/m  d8uV/m d8  (em) *)
2389.744  82.63 -10.97  71.66  74.80 -2.34 140 150 Peak g RLAR SRR R RN S g D00 Padk
2389.966 62.34 -18.97 51,37 54,80 -2.63 140 168 Average 2389.968  51.97 -18.97  51.88  54.90 -3.88 194 200 Average
2412.888 182.67 -18.92 91.75 148 168 Average 2412 _PA@ 181.90 -18.92 9@_98 194 208 Average
2412.800 112.42 -18.92 181.58 148 160 Peak 2412.800 111.50 -18.92 106.58 194 288 Peak
.
High channel
. .
Horizontal Vertical
15 Lvel (dBUVIm) K S 1yyLevel 8BV Data: 2024-05-04
102.4] 2 1024 s
1 e = e by P e SN 1y (R
| i N ,J,f - 3
e74 _./ = \ ey \
K £ VN
734 = ; 31 o
= ; A
| "R e o
! e iy N
5&5' = T el e 5| e ‘“m%
| 3
438 42.9|
29| 29.1]
146 145
a5z 616 M2 24808 24004 2500 y ¥ ¥ 24808 24004 2500
Froquency (M) LY ME16 i‘iljlrmeﬂc\fIMHZ]
Freq. Reading Factor Lewel Limit  Margin Height Degree Rewark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
Mz dBuv  dB/m  dBuv/m  dBuV/m a8 (em) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m 48 (em) ()
2462.e@0  52.27 -l18.78 88.43 135 158 Average 2462.900 98,78 -10.78  B87.92 218 102 Average
2462.060 189,18 -18.78  98.d8 135 159 Peak 2462.000 189.38 -18.78  98.60 218 182 Peak
2463.580 58.17 -19.51  47.66  54.98 -6.34 135 159 Average 2483.508 S5.44 -10.51  47.93  54.60 -5.07 215 202 Average
2483.776  72.75 -10.59 52,25 74,08 -11.75 135 159 Peak 2088.016 76.28 -10.50  65.78  74.08 .B.22 218 202 Pusk

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

802.11n HT20 Mode

Low channel

. .
Horizontal Vertical
< Date: 2034 05.04
yy7Level muvm) Date: 20240504 JqplLeve! fdEuim)
102.4] I
102.4 I;_WI_\A _____ 3 T
/ i / \
ET.8! ‘.’ £ » II u7a } i \
I(I 1 I{ |
731 e 734 o
| 545/ /
551 = e i = " i )ﬂv/ - . 1 Z - et
439 — Lt e
203 )
148 145
2310 23324 23540 FATIN] 23998 2472 ano 324 3548 2712 FatbEY 422
Eroguoancy (MHZ) Frequency (MHT)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
miz  dBuv  dB/m  dBuv/m  dBuv/m d8  (em) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m B (em) (%)
23895.968 5B.86 -10.97 47.89 54.88 -6.11 142 162 Average 2389, 968 57.82 -1@.97 46,85 5480 -7.15 194 283 Average
3389.968 H2.84 -18.97 71.87 74,68 -2.93 142 161 FPeak 2389.958 BO.14 -10.57 69.17 74.880 -4.83 194 203 Peak
2412.060 100.81 -19.92 #9.89 142 162 Average 2412 @88 95.38 -1p.92 88_45 194 2083 Average
2412.080 119.99 -10.92 18a.87 142 162 Peak 2412 _@0@ 189.7@¢ -1@.92 9B.78 194 283 Peak
.
High channel
. .
Horizontal Vertical
Dt 2024-05-04 :
JgpLEve (@) o 02 4ryLevel (aEavim) Date: 2024.05.04
1024 = 1024
r—— ___—._.__...__‘\‘ /._- T e
7.8 | \
= A a8 \
\\
731 e, | mm— S S <
b 4
Sl SRS T, T
439 439
203 293
146 145
- o
2452 24516 24712 74808 74004 2500 2457 24615 247 8 24504 2500
Fraguancy (MHL) Fruguency (MHI
Freq. Reading Facter Lewel Limit  HMargin Height Degree Remark Freqg. Reading Factor Lewel Limit Margin Height Degree Remark
MHz dBuW di/m  dBulfm  dBuV/m dB  (em) {2) MHz dBul dB/m  dBuV/m  dBuV/m dB  {em) *)
2462 poa 56.92 -19.78 86.14 127 161 Average 2462 208 55.93 18.78 85.15 1r? 283 Average
2462.808 107.33 1e.78 96,55 127 161 Peak 2462.9€8 106.28 1e.78 95,58 177 283 FPeak
2483.536 54.65 -1@.51 41,14 S4.98 -9.86 127 161 Average 2483 .508 54.55 -18.51 44.84 54.08 -9.96 177 283 Average
2483.632 72.48 12.51 61.97 74.00 12.83 127 181 Peak 2483 .688 71.68 -18.51 61.8%2 74.88 -12.31 177 203 FPeak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11n HT40 Mode

Low channel

. .
Horizontal Vertical
iy T iy iy iy . " - - - o
1024 1024
4 4
II,"' iy g ,-’h_u W s
473 i y 878 ,I'I
! 3
/ \ !
L 3 714 F +
734 ol / T
el Y Rt
g™ e
P ! 8.5 |
= o™ I i P ! I L R A A B B ¥
a9 == : 439 B
6.3 0.3
e 15
= 2310 73364 73628 2389.2 24156 2842
310 354 21628 23882 #4155 2042
Fragquency (MHZ) Fromecacy (D
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freg.:Reading. factor dawvel Limit;  Margtn lalght Begres: Remark
Wiz ETIY d8/m  dBuV/m  dBuV/m a8 W T = = MHz dBuy dEfm  dBuV/m  dBuV/m dB  (em) )
2385.900 79.44 -11.80  68.44 74,80 -5.56 193 2082 Peak
2385.900  §1.30 -11.00  70.3¢  74.00 -3.70 141 160 Pesk S5 3 Gl iBN] o e a5 45 360 e
2388.936 63.99 -18.97 52.12 S4.9@ -1.86 141 168 Average : b : :
sy paa: 6rAT ABSf o6 V1 A8 Ruooies 2422 G@@  96.14 -1@8.91 85 23 183 202 Aversge
; * - 2 e 2422.800 106.38 -18.91 95,39 193 202 Peak
2422.808 187.25 -18.91 96,34 141 168 Peak =
.
High channel
. .
Horizontal Vertical
Leval (dBuvm} Dates 20240504 | Date: 7024.05.04
e Lo 2 = = = = ¥ s qy7LevelioB
1024 1024
.-4—“—“'—'W-_rw\_d_/_\:5 r— | P e
ars
/ - |
g b
S ) ) {
585 b bt o
439 £ 439 T -
203 293
140 146
432 24455 24502 AT 4854 2500 Y2an 24450 aa5ez T 0864 2500
Frequency (MHz) Frequency (Mhz)
freq. Reading Factor Level Limit  Margin Helght Degree Remark Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark
PHz dBuv di/m  dBuv/m  dBuV/m ds  (cm) ) MHz  dBuV  dB/m dBuV/m  dBuV/m db  (cm) %)
2452 @88 95.52 -18.89  B4.63 145 168 Average 2452.000 93.31 -10.89  82.22 219 281 Average
2452.088 185.43 -18.89 54,54 145 168 Peak 24572.000 184.61 -10.89  93.72 219 281 Peak
2483.884 71.68 -10.50  61.18  74.00 -12.82 145 168 Peak 2483.8B16 54.92 -16.58 44,42 54,80 -9.58 219 281 Average
2484 788 55,83 -18.49 44,54 54.88  -9.46 145 168 Average 2485.448  71.28 -10.49  66.71 74.80 -13.29 219 281 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 47 of 89




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7240408022RF01

(Worst case is 802.11g mode, low channel)

1GHz-18GHz:

o .
Horizontal Vertical
Date: 2024-05-07
1ppovet idBuhn) % : it sppLevel 4BuVm) Dt 20240507
I8 5: 875
750/ i
62.5( =
A.-,.-? & i
2 | A A /
1 A | .
=1 mWﬂwa I 80, # + . MWW‘ =
MJ. TP - i ’__,,LmM\MW
37.5( ad
ot > s " | ; :
b : s W T
| T, i
Eoa] " B T T 250
! L
125 125
1000 4400 ‘B0, 11200, 14500, 18000 1060 2400 TE0O. 14200, 14804, 18000
Frequency (MHz) Freguency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Ffactor Leval Limit Margin Height Degres Remark
MHz dBuV dB/m  dBuV/m  dBuW/m dB  (cm) b ) MHz dBuV  dB/m dBuV/m  dBuV/m dB  (cm) (4]
4B24.080 42.55 -3.95  38.60  54.980 -15.40 275 349 Average 4624.080 38.63 -3.95 34.68  54.88 -19.32 150 @ Average
4824.000 56.77 3.95 52,82 74,880 -21.18 275 3495 Peak 4324.600 53.86 -3.05  49.11 7488 -24.89 112 323 Peak
7236.090 33.67  0.45 34.12  54.080 -19.88 131 181 Average 7236.808 31.12  @.45 31.57 S4.88 -22.41 158 8 Average
T236. 688 50. 88 8.45 50.45 7400 -23.55 131 181 Peak 7130.088 47.42 @.45 47.87 74.88 -26.13 156 186 Peak
17706 @08 45.27 13.88 SE.35 7488 -15.65 150  38@ Peak 17762.000 32.16 13.86  45.22 54.80 -8.76 1580 342 Aversge
17813 .80 32.18 13.12 45.38 54.90 -8.78 158 368 Average 17813 . 000 45.71 13.12 58.83 T4.80 -15.17 5@ 342 Peak
18GHz-26.5GHz:
o .
Horizontal Vertical
yopL8¥El IdBImI DN <o Level {dBuVm) Diates 2024-05.03
B7.5{ 87,54
T5.0 75.0)
G5 —5 2.5

500 M sn:n . A._ﬂ/ fM

7.5 37.5)

25,01 2n.0)

12.5 125

16000 18704, H400 3100 24800, GO0 1z000 19700, 1400 F3m0a 24800 20500
Frequescy (MHZ) Fraguancy (MHz|
Freg. Reading Factor  Lewel Limit  Margin Height Degrae Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz ~ dBuV¥  dB/m dBuV/m  cBuV/m a8 (cm) (%) WHz  dBuk | dB/m  dBuV/m  dBuVim 4B (em) (%)

19296.098 38,22 15.44 45,66 63,58 -17.84 153 284 Average 19206.860 38,12  15.44 45,56 63.58 -17.94 151 190 Average
19296.098 43.52 15.44 58.96 83.5@ -24.54 153 284 Peak 19296 . 080 4462 15.44 &8.06 83.58 -23.44 151 198 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

For 18-26.5GHz Convert the test distance limit of 3 meters to a limit of 1 meter:

Conversion factor = 20 log (Im/3m) = 9.5 dB , Limit = 54+9.5 = 63.50 dBuV/m @ 1m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Above 1GHz

802.11b Mode:

Low channel

. .
Horizontal Vertical
Freq. Reading Factor  Lewel Linit  Margln Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Resark
WHE  gBu¥  dB/m  dBuVim  dBuvim 48 (o) (%) Wz dBul | oB/m  cBuv/m  dBuv/m & (ea) (7}
4824 002 55,309 5235 £4.00 -1.85 117 182 Auerage 4824.800 S8.36 -3.95  46.41 54,08 -7.5% 117 313 Average
AR24 088 58.82 54.87 74 8@ -19.93 117 181 Peak 4824, 000 54.19 -3.95 58.24 T4.88 -23.7% 117 313 Pesk
7236.008 32.71 ¥ 33.16 54.08 -28.84 158 387 Averags 7236, 600 32.47 @.45 32.92 5.8 -21.08 156 7@  Average
7236008 45.87 8.45 45.52 T4.88 -2B.48 156 387 Peek T236, 090 44.81 9,45 44,46 74,88 -29.54 156 78 FPeak
Middle channel
Horizontal Vertical

Frag. Reading Factor Laval Linit  Margin Height Degres Remark Frag. Reading Factor  Laval Limit Margin Height Degros Remark
MHz ~ dBuv  dB/m  dBuvim  dBuv/m dB (cm) WHz  dBuv  dB/m  dBav/m  dBulim dB  {cm) ("}
4874 @08 53,56 -3.83 48.73 4.8 -4.97 187 117 Average A4874.0808 4B.48 3.83 44,57 4.8 -0.43 188 345 Average
4E74.@08 55.98 -3.83  52.15  74.88 -21.85 187 117 Peak 4874.008 53.86 -3.83 49,17  74.88 -24.83 188 345 Peak
7311.@08  31.74 .43 32.17 54.88 -21.83 151 2% Average 7311.808 31.76  0.43 52.19 54,88 -21.81 154 B6  Average
7311.008 43,71  9.43 44,14  74.80 -29.86 151 2% Peak 7311.808 44,53  ©.43  44.86  74.08 -20.64 154 BE Paak
.
High channel
. .
Horizontal Vertical
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degres Remark
MHz dBuy dB/m  dBuV/m  dBuv/m 4B (em) () Mz diuv  dBfm o dBubie  dBuV/n a8 [em} (=3
4524 and 51.44 3.683 47.81 54.88 -6.1% 188 343  Average 4924 208 58.52 -3.63 A46.89 54.88 -7.11 187 335 Average
4524.808  55.45 -3.63  51.82  74.00 -22.18 188 343 Peak 4924.008 5462 -3.63 58.%9 7408 -23.81 107 325 Peak
7386, 000 31.58 @.54 32,12 54,08 -21.88 156 347 Average 7386.008 32.38 .54 32.98 54,00 -21.18 155 357 Average
7386.688 43.17  @.54  43.71 74,08 -38.29 156 347 Pesk FIRa.pUe. (A3 B 391 74.86 -38.89 155 357 Puak
Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11g Mode:

Low channel
. .
Horizontal Vertical
Fraq. Reading Factor Level  Limit Mergin Height Degree Remark Freq. Weading Factor Level  Limit Margin Height Degree Remark
Wiz dBuV  dB/m  dBuV/m  @BuV/m dB (em) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m 4 (em) (%)
4824.008 42.55 -3.95 48.0e 54.80 -15.48 275 245 Average 4824.008  38.63 -3.85 34.68 54.00 -19.32 150 @ Average
4824.008 56.77 -3.05  52.B2  74.80 -21.18 275 349 Peak 4824.000 53.86 -3.05 49,11 74,08 -24.89 112 323 Peak
7236.008  33.67  B.45  34.12  54.60 -19.88 131 181 Average 7236.600 31.13  ©.45  31.57 54.88 -23.43 158 © Average
7iia.ee Se.e8 Bas 38,45 TA.ER  <23.53 131 181  Peak 7236.800 47.42  @.45  47.87 T4.08 -26.13 156  1BE Peak
1yee.ten 4537 1389 M350 I8 CAn.E5 138 66, Peek 17762.800 32.16 13.86  45.22  54.00 -8.78 158 342 Average
176813.000 32.18 13.12  45.30  58.80 -8.7@ 158 360 Average 17813608 4571 13.12 SB.83  TA.80 -15.17 158, 342  Piak
Middle channel
. .
Horizontal Vertical
Frog. Reading Facter  Leval Limit Margin Height Degres Remark Freq. Reading Factor  Level Linit  Margin Height Degree Remark
T T T T e P Wz~ dbui | difm  dBuv/m | abuvim 48 " (cm)
A874.008 42,17 -3.83 38.34 54.88 -15.66 285 321 Average 4874.080  10.69 -3.83  36.86 5“-@:9 -17.14 15 1 fverane
4874.808 S6.85 -3.83  53.82  74.60 -20.98 285 321 Feak o omy: Shel O RA) RERe oded e Beek
7311.888 34,51  ©.43  34.50 54,88 -19.86 135 180 Average fLIE EdE B R e TR B DR Reeie
7311.808 45,38  ©.43  49.81  74.88 -24.19 135 169 Poak g Gnee AR gl R camdl IR SIR Eeth
High channel
. .
Horizontal Vertical
Freg. Reading Factor Level Lawct  Mutadn BErght Hepris Roaork Freq. Resding Factor Level Limit Margin Helght Degree Aemark
WHz  dBuV ob/m  dBuvjm  dBuN/m o (cm} (%) MHz | dBuy | dE/m  deuwym  dBuvim  dB (em) (%)
2914.08@ 41.93 -3.63  39.30 54.88 -14.78 208 328 Avarags o W - e R P T orT—
2914_ 680 56.84 -3.63  53.321  74.88 -28.79 388 328 Poak 2924 0O 54.37 S5.74 7488 -23.26 118 8 Peak
73B6.680 35.75  ©.54  36.29  54.88 -17.71 132 221 Average 7386.080 34.05 34,59  S4.80 -19.41 151 360 Avorage
7386.880  49.53  B.54  58.87  F4.8@ -23.93 132 221 Peak 7IB6.008  47.52 48,06 74,88 -25.94 151 360 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

802.11n HT20 Mode:

Low channel

. .
Horizontal Vertical
Frag. Reading Leval Limit Margin Height Degree Remark Freq. Reading  Factor  Level Limit  Margin Height Degres Remark
e L R T I CT WHz  dBuv  dB/m dBud/m  dEVin temd (7
4534000 3444 5488 -19.55 114 Averags f:i:-::g ::-ig g:: :i-:: ;:-:: ::; : feress
i i < Eieiar i : i -3 i ! a3
?ggf it 48 200 o2a.15 124 Beax 7136.808 32.73  @.45  33.18  54.80 157 339 Average
5,208 i sl ol 7236.608 45.19 0.45  45.64  74.88 157 339 Peak
7236008 44,33 74.08 -29.67 248 Peak s pa el : L 3 e
.
Middle channel
Horizontal Vertical
i tevel  Hleit  MeErain’Hodght Degnee Ramank Freq. Reading Factor Level  Limit Margin Height Degree Remark
i el L e ) WHz ~ dBwW  dB/m  dBuW/m  dBuW/m (cm) ")
ABz4 od pacia B F24 Aveinae 4874.000  37.54 -3.83 3371 54,08 152 316 Average
Azt con L s 1t FPenk 4B74.000  51.42 -3.83  47.59  74.88 152 316 Peak
Znt.nen SEEh. iR SaloTh aol hprage 7311.888  32.63  8.43  33.86 54,09 156 182 Average
T3 e o e dap Pack 7311.880  44.57  8.43  45.18 74,08 156 182 Peak
High channel
. .
Horizontal Vertical
Freq Limit  Margin Height Degree Remark . Resding Factar Level  Limit Margin Height Degree Remark
MHz dBuv/m  dBuVim 4B {°) MHz dBuv dB/e  dBuv/m  dBuN/m (en} (53
4974.000 1458 5400 -19.46 34 Avikage 4934008 38,00 63 3637 sage 157 251 Average
4924000 AF.38  74.89 -25.@2 346 Peak 4520.800 5198 -3.83 4835 74.00 157 251 pesk
7326 000 3361 cA.@8 -21.3% 363 pverage TMsete 3278 9.5 3.4 400 152 360 Average
7336, 000 a4.68 7488 -29.41 752 Posk 7386.008 43.84  0.54 44,38 74,80 152 360 Pesk

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7240408022RF01

802.11n HT40 Mode:

Low channel

. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degres Remark Fiy, pisiE RSN 150y et e ey T e
YT S i~ B P s O e R e
MHz  dBuy  dB/w dBUV/m dBuV/m de (cw) (%) MHz  dBuV  dB/m  dBuV/m  dBul/m dE (cm) (%)
privinse e O s SRR LAl Em X Avenape 3884 888 35.33 -3.98  31.43  54.88 -22.57 157 357 Average
A0 .0 il dads (T oA 1 & Feak 4844.000 45.79 -3.98 448 74.08 -29.28 157 357 Peak
JI0k.0md | 32148 BRx 222 3468 2143 153 AdR: Swerapd 7156.808 32,35 @.47 32.82 54,88 -21.18 151 184 Average
7200000 | 43.897 6.9 43.56  74.00 -38.83 155 238 Pask 7166808 44.21 ©.47 44 68 74.88 -29.31 151 104 Poak
.
Middle channel
Horizontal Vertical
Frag. Reading Factor  Lawal Limit Margin Height Degree Remark Freq. Reading Factor Lewel Limit Margin Height Degree Remark
WHz  dBuv  dB/m  dBuV/m  dBubim dB  {cm) ) Hz dBuv  dB/m dBuv/m  dBuv/m dB fem)  (®)
4874 gea 36.65 -3.83 32.82 54.88 -21.18 137 116 Average 4874009 35.17 -3.83 31.34 S4.98  -22.66 155 @ Average
4874 . 0en G, 37 -3.83 46,54 74.88 -27.4% 137 116  Peak 4874.9688 a%.34 -3.83 45,51 7a.98 -28.4% 155 @ Peak
7311.098 31.7@ @.43 32.13 54.e8 -21.87 152 177 Average 7311.088 32.1% 8.43 32.58 54.88 -21.42 151 297 Average
7311.808 44 16 @.43 44_59 74.88 -29.41 152 177 Peak 7311.000 45,81 @.43 45.44 7408 -28.56 151 297 Peak
High channel
. .
Horizontal Vertical
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Llewsl  Limit Margin Hoight Degres Remark
MHz dBul dB/m dBuV/m  dBuV/w dB  {cm) £ MHz  dBuv dB/e  dBuV/m  dBul/m B £
4984.8088 37.87 -3.76  33.31  54.88 -28.69 133 323 Average :95“-“:“"9 35-7‘ '3-;‘? i'-ﬁs 24,08 - 28 Lo :“““5“
4904008 58.36 -3.76  47.20 74,68 -26.80 133 323 Feak oo RN o B Sl C e e L ol
7356.888  32.54  ©.53  33.37  54.88 -20.63 158 155 Average b an ames  imeamn ombes i TeRud 2l ;:1 e
7356.868 43.68  ©.53 44,13 74,88 -29.87 158 155 Paak - o - : e G

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7240408022RF01

Conducted Spurious Emissions:

Channel Frequency | pdtiedtl pEiS Result
(MHz) (dBc)
(dBc)
B Mode
Low 2412 48.38 >20 PASS
Middle 2437 49.12 >20 PASS
High 2462 49.63 >20 PASS
G Mode
Low 2412 40.79 >20 PASS
Middle 2437 41.61 >20 PASS
High 2462 41.57 >20 PASS
N20 Mode
Low 2412 38.45 >20 PASS
Middle 2437 38.92 >20 PASS
High 2462 39.74 >20 PASS
N40 Mode
Low 2422 34.68 >20 PASS
Middle 2437 35.09 >20 PASS
High 2452 35.74 >20 PASS

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7240408022RF01

B Mode

Low Channel

Spectrum | |ué'|
Ref Level 30.00 dém Offset 10.50 dE & RBW 100 kHz
j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 7.56 dBm|
2.4123 GHz|
20 dBm Di[1] -49.38 daj
1.5528 GHz
10 dem—1LL
O dBm
-10 dém
D1 -12.440 dBm - -
-20 diém
-30 dém
40 dBm -
i IJAW Mw i et 0 MW ) ‘WM : ‘L’l“ ittotnd
-60 dém
Start 30.0 MHz 1001 pts Stop 26.5 GHz
" )
{ ] J w
Date: 23 APR 2024 09:47:16
Middle Channel
Spectrum | |ué'|
Ref Level 30.00 dém Offset 10.50 dE & RBW 100 kHz
j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 8.06 dBm
2.4388 GHz
20 dBm Di[1] -49.12 daj
1.4734 GHz
10 dem—2]
O dBm
-10 dBm
B L —HD1 -11.940 dBr
-20 diém
-30 dém
-40 dibm L
¥ } ; 1 | .
gty o WL,,,, bl gAY b A A e it i p bl
pﬁﬂ"’ﬁﬁv‘m
-60 dém
Start 30.0 MHz 1001 pts Stop 26.5 GHz
" )
{ ] J w

Date: 29.APR 2024 09:52:33
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High Channel

Spectrum | |ué'|

Ref Level 30.00 dém Offset 10.50 dB & RBW 100 kHz
j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew

M1[1] 8.34 dBm|

2.4388 GHz
20 dBm Dif1] -49.63 dBj
1.5264 GHz|

10 dBm—

O dem

vvvvv o1 -11.660 dBm - 2 - - : - 2 --

-20 dBm

-30 dBm

-40 dBm -

. ;,,_.MWW’““'TJ.W - attoba ottt s ANt ot

-60 dBm

Start 30.0 MHz 1001 pts Stop 26.5 GHz
Il W e
\ J J

Date: 29.APR 2024 10:01:49

G Mode

Low Channel

Spectrum | |ué'|

Ref Level 20.00 dém  Offset 10.50 dB & RBW 100 kHz

j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 0.81 dBm|
2.4123 GHz|
10 dBrm Dif1] -40.79 dBj
17.9202 GHz|
M1
O dBm
-10 dBm

=20 ril'-\rn——'-” -20.810 dBnv

-30 dBm

-40 dBm £

I J,.WWM L“,.nhmﬁ_faw NMWMMW oy l%&wm

-60 dBm

-70 dBm

Start 30.0 MHz 1001 pts Stop 26.5 GHz

Il | 7

4

L

Date: 29.APR 2024 10:04:04
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(New Taipei Laboratory) Page 55 of 89
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No.: RX7240408022RF01

Middle Channel
Spectrum |

=]

Ref Level 20.00 dém  Offset 10.50 dB & RBW 100 kHz

j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 0.33 dBm|
2.4123 GHz|
10 dBm Dif1] -41.61 dBj
1.5793 GHz|
M1
O dBm
-10 dBm

=20 dBm==11 20,330 dinr

-30 dBm

-40 dém B3

SO wWWMa

L1y Mﬁw‘wMMWrNM'%

L .

-60 dBm

-70 dBm

Start 30.0 MHz 1001 pts
{ Il J

Date: 29.APR 2024 10:11:23

High Channel

Stop 26.5 GHz

Date: 29.APR 2024 10:15:16

Spectrum | |ué'|
Ref Level 30.00 dém Offset 10.50 dE & RBW 100 kHz
j& Att 20 dB SWT 265 ms & VBW 200 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 0.39 dBm
2.4652 GHz|
20 dBm Di[1] -41.57 daj
3.9970 GHz
10 dBm
il
O dBm
-10 dém
-20-dBm—t11 -20.390 dBmy
-30 dém
-40 dBm Et
)
'{u% # T Mﬁ A M
P e e e o
-60 dém
Start 30.0 MHz 1001 pts Stop 26.5 GHz
" )
{ ] J w
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10 FCC §15.247(a)(2) & RSS-247 §5.2(a), RSS-GEN §6.7 — 6 dB Emission
Bandwidth & Occupied Bandwidth

10.1 Applicable Standard

According to FCC §15.247(a)(2).

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725—
5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

According to RSS-247 §5.2 (a)
The minimum 6 dB bandwidth shall be 500 kHz.

According to RSS-GEN §6.7

The occupied bandwidth or the “99% emission bandwidth” is defined as the frequency range between two points,
one above and the other below the carrier frequency, within which 99% of the total transmitted power of the
fundamental transmitted emission is contained. The occupied bandwidth shall be reported for all equipment in

addition to the specified bandwidth required in the applicable RSSs.

10.2 Test Procedure

According to ANSI C63.10-2013, section 11.8

The steps for the first option are as follows:

a) Set RBW = 100 kHz.

b) Set the VBW > [3 x RBW].

¢) Detector = peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum

level measured in the fundamental emission.

According to ANSI C63.10-2013 Section 6.9.3

For the 99% emission bandwidth, the trace data points are recovered and directly summed in linear power level
terms. The recovered amplitude data points, beginning at the lowest frequency, are placed in a running sum until
0.5% of the total is reached, and that frequency recorded. The process is repeated for the highest frequency data
points (starting at the highest frequency, at the right side of the span, and going down in frequency). This
frequency is then recorded. The difference between the two recorded frequencies is the occupied bandwidth (or

the 99% emission bandwidth).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 60 of 89




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7240408022RF01

10.3 Test Results

6 dB Emission
Channel Frequency Bandwidth 99% Bandwidth Limit Result
(MHz) (MHz) (kHz)
(MHz)
B Mode
Low 2412 10.12 15.18 >500 PASS
Middle 2437 10.12 15.18 >500 PASS
High 2462 10.12 15.14 >500 PASS
G Mode
Low 2412 16.60 16.62 > 500 PASS
Middle 2437 16.56 16.58 > 500 PASS
High 2462 16.56 16.62 > 500 PASS
N20 Mode
Low 2412 17.76 17.70 > 500 PASS
Middle 2437 17.72 17.78 > 500 PASS
High 2462 17.76 17.74 >500 PASS
N40 Mode

Low 2422 36.48 36.60 >500 PASS
Middle 2437 36.48 36.60 >500 PASS
High 2452 36.48 36.60 >500 PASS

Please refer to the following plots
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6 dB Emission Bandwidth
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High Channel
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11 FCC §15.247(b)(3) & RSS-247 §5.4(d) — Maximum Output Power

11.1 Applicable Standard

According to FCC §15.247(b) (3).

Systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt. As
an alternative to a peak power measurement, compliance with the one Watt limit can be based on a measurement of
the maximum conducted output power. Maximum Conducted Output Power is defined as the total transmit power
delivered to all antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all antennas and antenna
elements. The average must not include any time intervals during which the transmitter is off or is transmitting at a
reduced power level. If multiple modes of operation are possible (e.g., alternative modulation methods), the

maximum conducted output power is the highest total transmit power occurring in any mode.

According to RSS-247 §5.4(d).
For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and 2400-2483.5 MHz,
the maximum peak conducted output power shall not exceed 1 W. The e.i.r.p. shall not exceed 4 W, except as

provided in section 5.4(e).

As an alternative to a peak power measurement, compliance can be based on a measurement of the maximum
conducted output power. The maximum conducted output power is the total transmit power delivered to all
antennas and antenna elements, averaged across all symbols in the signalling alphabet when the transmitter is
operating at its maximum power control level. Power must be summed across all antennas and antenna elements.
The average must not include any time intervals during which the transmitter is off or transmitting at a reduced
power level. If multiple modes of operation are implemented, the maximum conducted output power is the

highest total transmit power occurring in any mode.

11.2 Test Procedure

According to ANSI C63.10-2013, section 11.9.1.3

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to measuring

equipment.
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11.3 Test Results
Conducted Peak Output Power
Pre-scan Mode 1 and Mode 2, Worst case is the Mode 1

Mode 1
Conducted
Antenna EIRP EIRP Power
Frequency Peak Output Limit
Channel Gain Power Limit
(MHz) Power (dBm)
(dBi) (dBm) (dBm)
(dBm)
802.11b Mode
Low 2412 23.02 30 2.71 25.73 36
Middle 2437 23.04 30 2.71 25.75 36
High 2462 22.86 30 2.71 25.57 36
802.11g Mode
Low 2412 23.87 30 2.71 26.58 36
Middle 2437 24.15 30 2.71 26.86 36
High 2462 24.11 30 2.71 26.82 36
802.11n HT20 Mode
Low 2412 22.44 30 2.71 25.15 36
Middle 2437 22.49 30 2.71 25.20 36
High 2462 22.21 30 2.71 24.92 36
802.11n HT40 Mode
Low 2422 22.45 30 2.71 25.16 36
Middle 2437 22.51 30 2.71 25.22 36
High 2452 22.31 30 2.71 25.02 36
Mode 2 (spot check the worst case channel) :
Conducted
Antenna EIRP EIRP Power
Frequency Peak Output Limit
Channel Gain Power Limit
(MHz) Power (dBm)
(dBi) (dBm) (dBm)
(dBm)
802.11g Mode
Middle 2437 24.13 30 2.71 26.84 36

Result: The test data results of Mode 1 and Mode 2 are close.
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12 FCC §15.247(d) & RSS-247 §5.5 — 100 kHz Bandwidth of
Frequency Band Edge

12.1 Applicable Standard

According to FCC §15.247(d).

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a)
is not required. In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also

comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

According to RSS-247 §5.5.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated device
is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided that the transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of root-mean-square averaging over a time
interval, as permitted under section 5.4(d), the attenuation required shall be 30 dB instead of 20 dB. Attenuation

below the general field strength limits specified in RSS-Gen is not required.

12.2 Test Procedure

According to ANSI C63.10-2013 Section 11.11

1. Set the center frequency and span to encompass frequency range to be measured.
. Set the RBW = 100 kHz.
. Set the VBW > [3 x RBW].

. Detector = peak.

2

3

4

5. Sweep time = auto couple.
6. Trace mode = max hold.
7. Allow trace to fully stabilize.

8. Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report

the three highest emissions relative to the limit.
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12.3 Test Results

Delta Peak to
Channel ety Band Emission Limit Result
(MHz) (dBc)
(dBc)
B Mode
Low 2412 32.76 >20 PASS
High 2462 49.49 >20 PASS
G Mode
Low 2412 31.56 >20 PASS
High 2462 41.18 >20 PASS
N20 Mode
Low 2412 34.41 >20 PASS
High 2462 39.76 >20 PASS
N40 Mode
Low 2422 32.68 >20 PASS
High 2452 36.14 >20 PASS

Please refer to the following plots
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N40 Mode
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13 FCC §15.247(e) & RSS-247 §5.2(b) — Power Spectral Density

13.1 Applicable Standard

According to FCC §15.247(e).

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8§ dBm in any 3 kHz band during any time interval of continuous transmission. This
power spectral density shall be determined in accordance with the provisions of paragraph (b) of this section. The

same method of determining the conducted output power shall be used to determine the power spectral density.

According to RSS-247 §5.2(b).

The transmitter power spectral density conducted from the transmitter to the antenna shall not be greater than 8
dBm in any 3 kHz band during any time interval of continuous transmission. This power spectral density shall be
determined in accordance with the provisions of section 5.4(d), (i.e. the power spectral density shall be

determined using the same method as is used to determine the conducted output power).

13.2 Test Procedure

According to ANSI C63.10-2013, section 11.10.2

1. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.
. Set the RBW to 3 kHz < RBW < 100 kHz.
. Set the VBW > [3 x RBW].

. Detector = peak.

2

3

4

5

6. Sweep time = auto couple.
7. Trace mode = max hold.
8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level within the RBW.

10. If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and repeat
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13.3 Test Results

Power Spectral
Channel e Density Limit Result
(MHz) (dBm/3 kHz)
(dBm/3 kHz)
B Mode
Low 2412 -11.97 8 PASS
Middle 2437 -12.34 8 PASS
High 2462 -12.50 8 PASS
G Mode
Low 2412 -15.61 8 PASS
Middle 2437 -14.36 8 PASS
High 2462 -14.47 8 PASS
N20 Mode
Low 2412 -15.56 8 PASS
Middle 2437 -15.11 8 PASS
High 2462 -15.98 8 PASS
N40 mode

Low 2422 -17.38 8 PASS
Mid 2437 -17.49 8 PASS
High 2452 -16.61 8 PASS
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Please refer to the following plots
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